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Preface

Thank you for selecting our products.

The Parts Book is specifically for the CDM855E wheel loader with standard configuration, which provides relevant
detailed information about all systems/assemblies/parts, including Chinese/English description, part number, specification and

quantity per unit etc.

Non-standard products configured with other brand diesel engine, transmission, axles and optional parts, and modified
loaders, e.g. coal loader, rock loader and high dump loader etc, can cause some changes in the systems/assemblies/parts,
which are not listed in the Parts Book. Product improvement or supplier alteration might make parts different. If you have any

question about the manual, please contact us or your nearest dealer.

In addition to parts description, specification and quantity, the Serial Number and Manufacture Date of specified

machine should be supplied with spare parts order, so that we can deliver you correct parts in time.

Customers are sincerely requested to give us suggestions with contact information on the back cover.

Lonking Holdings Limited

Jul, 2009
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LONKING 72X Figure 01
WD10G220 2£d#L % 4 (WD10G220 Diesel Engine Assembly)
ltem Parts number Chinese Description English Description Specification Qty Remarks
1 | GB/T5783 $EAR Bolt 4 8.8
2 | GB/T93 HE Washer 4
3 | GB/T97.1 HE Washer 4
4 | LG853.01.07 XL i A Hp 5% Oil cooler for transmission and 1 SX4878-00-00
torque converter
5 | HB/T3036-1999 K48 B KA Radiator water outlet hose 1
6 | JB/T8870-1999 "% S Pipe clamp 44-64 2
7 | GB/T5783 A Bolt M12 x 45 4 8.8
8 | GB/T93 L] Washer 12 4
9 | GB/T97.1 HE Washer 12 4
10 | LG853.01-007 KA Bz A Radiator rubber pad 4 KA /| BA 401002B
11 | CDM855EK.01 1.04 TKF8 B AR Radiator assembly 1
12 | CDM855EK.011V.04 KA B R, Radiator assembly 1 5 KR
13 | GB/T5783 A Bolt M12 x 30 2 8.8
14 | GB/T93 L] Washer 12 4
15 | GB/T97.1 HE Washer 12 4
16 | 90003989308 ¥ Pipe clamp ® 44-60 4 KA
17 | 612600160046 K ENHEKFG EKE Pipe from engine to radiator 1 KSR
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LONKING 72X

Figure 01

WD10G220 &b % 4 (WD10G220 Diesel Engine Assembly)
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LONKING 72X Figure 01
WD10G220 2£d#L % 4 (WD10G220 Diesel Engine Assembly)
ltem Parts number Chinese Description English Description Specification Qty Remarks
upper port

18 | LG853.01.01 B ALK A 33k Heater water pipe connector 1

19 | LG855.01.03 3 h AL Diesel engine 1 sh / WD10G220E11

20 | 612600112168 HLJE 35 % AR, Strainer base 1 KA

21 | 612600112169 7R B, Air filter 1 B FHAH

22 | 90003802523 A Bolt M10 x 25 8 KA 8.8

23 | 90003931122 5% 1B Spring washer 10 8 R WA

24 | 90003930271 P4 Flat washer 10 16 | K

25 | 612600110828 HER Muffler 1 KB

26 | 615G60110032 H A RHYR Muffler gasket 1 R A

27 | 612600111318 B RIEA A Muffler intake bolt M10 x 38 4 KA 8.8

28 | 90003888470 K L5y Self-locking nut M10 4 KB

29 | 612600110394 MR E A et Rubber elbow pipe components 1 R FhHA

30 | JB/T8870 % Pipe clamp ® 105-127 2 B A

31 | 612600110506 W ERHAE Muffler intake pipe 1 KA

32 | 61564G-1110068 HERBAEHA Supercharger vent pipe gasket 1 KA

33 | 612600080024 PR = Fuel oil return pipe 1 K FhaE | L=2600

34 | LG853.01.06 s T TIRYE R Throttle control assembly 11
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LonkinG 72T Figure 01
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LONKING 72X Figure 01
WD10G220 2£d#L % 4 (WD10G220 Diesel Engine Assembly)
ltem Parts number Chinese Description English Description Specification Qty Remarks

35 | 9003962621 st 598 1] s 45 3k Fuel tank suction return connector 2 &

36 | 612600080200 AR Combined washer 4 KB

37 | GB/T15329.1 T 4E B R Torque converter oil return hose 1

38 | JB/T8870-1999 & 56 Pipe clamp ¢ 32-44 2

39 | LG853.01.02 4B 25 ) i3k Torque converter oil return connector 1

40 | 90003962025 $E Plug screw 8 KSR

41 | 90003098014 YR AR Paper gasket 8 R AN

42 | 612600080074 WRod 2t Fuel inlet pipe 1 KA [ L=3000

43 | LG853.01-002 pAPERE S Pressure connector 1

44 | GB/T5782 e Bolt M14 x 80 4 8.8

45 | GB/T97.1 W Washer 14 4

46 | GB/T6170 $EAE Nut M14/8 8 8

47 | GB/T93 HE Washer 14 4

48 | LG853.01-001 B s AU A Diesel engine rubber pad 2

49 | GB/T5783 LS5 Nut M12 x 35 2 8.8

50 | GB/T6170 $ZHF Nut M12 2 8

51 | LG855.01-008 AR ZAEAT Radiator support 2

52 | 612600160050 KR E I EKE Water pipe from pump to cooler 1 KB
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LonkinG 72T Figure 02
13 90% A&, (Throttle Control Assembly) (LG853.01.06)
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LONKING 72X Figure 02
I THRAE R (Throttle Control Assembly) (LG853.01.06)
ltem Parts number Chinese Description English Description Specification Qty Remarks
1 | 612600140037 DR E & Throttle flexible shaft L=2100 1 KA
2 | LG853.01.06-001 HAEE R Flexible shaft fixed support 1
3 | LG853.01.06-002 L& Flexible shaft support 1
4 | GB/T93 HE Washer 6 5
5 | GB/T97.1 HE Washer 6 7
6 | GB/T6170 2 Nut M6 2
7 | GB/T5783 A Bolt M6 x 20 5
8 | LG853.01.06.02 o ] B AR B R, Throttle pedal assembly 1
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LonkinG 72T Figure 03
T4 R A4 (Torque Converter System)
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LONKING 72X Figure 03
% 463 A % (Torque Converter System)
ltem Parts number Chinese Description English Description Specification Qty Remarks

1 | LG853.02.01 4B KR Torque converter assembly 1

2 | LG853.02-001 X3k $E AR Stud 12

3 | GB/T6171 ¥ Nut M10 x 1 12

4 | GB/T93 HE Washer 10 12

5 | LG855.02.02 S i 34 AR, Qil circuit of transmission and 1

torque converter assembly

6 | GB/T93 HE Washer 12 12

7 | GB/T5782 A Bolt M12 x 45 12

8 | LG50EX.02-001 b IR Oil suction hose 1 A E R
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LonkinG 72T Figure 04
R hEE % p%, (Oil Circuit Of Transmission And Torque Assembly) (LG855.02.02)
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LONKING 7= T

Figure 04
R i # & & (Oil Circuit Of Transmission And Torque Assembly) (LG855.02.02)
ltem Parts number Chinese Description English Description Specification Qty Remarks
1 | LG853.02.02-001 BAEFAE Articulating bolt 2 1R/ A 402002A
2 | JB1002-77 HE Washer 27 5
3 | LG853.02.02-002 kIR Adapter 1 thR | J’A 402014B
4 [ JB 1002-77 WE Washer 30 1
5 | GB/T5783 Ak Bolt M8 x 35 2
6 | GB/T6170 SR A Nut M8 2
7 | GB/T93 HE Washer 8 2
8 | GB/T97.1 W Washer 8 4
9 | LG855.02.02.01 A R 35 QOil filter of transmission and torque 1 YFL-A400 X 25LS-G
converter
10 | LG855.02.02-001 HEKIK Adapter 1 J& % 306016D
11 | 180H-270° -90H- TR ZRBBRE Hose from torque converter to oil 1
25/28 - 1-L1080 filter
12 | 90H-H/25/28-1I1BZ- B ETIERIRE Hose from oil filter to torque 1
25/18 BG-L750 converter
13 | 90H-45Q/25/28-1-L.2100| A3p 2% 2 T4 RIRE Hose from cooler to torque converter 1
14 | 90H-300° -90Q/25 TR ZAHEIRE Hose from torque converter to cooler 1
/28-1-L1930
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LonkinG 72T Figure 04
R hEE % p%, (Oil Circuit Of Transmission And Torque Assembly) (LG855.02.02)
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LONKING 72X Figure 04
R i # & & (Oil Circuit Of Transmission And Torque Assembly) (LG855.02.02)
ltem Parts number Chinese Description English Description Specification Qty Remarks
15 | GB/T5782 A Bolt M10 x 75 1
16 | GB/T93 HE Washer 10 1
17 | CDM853.02.02-001 IR * Rubber pipe clamp 14
18 | CDM853.02.02-002 A 4| E AR Self-made press plate 2
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LonkinG 72T Figure 05
& 46 23 ¥ A& Torque converter assembly (LG853. 02. 01)
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LONKING 72X Figure 05
% 46 8% % i, Torque converter assembly (LG853. 02. 01)
ltem Parts number Chinese Description English Description Specification Qty Remarks
1 | 402222 TR Idle wheel seat 1
2 | GB1235.1-82 O A ZF3HE O-ring 128 x 3.55 1
3 | 402216A AR Torque converter body 1
4 | GB5781 F B k4T Half round screw M8 x 16 4
5 | GB93-87 HE Washer 8 4
6 | 402214A A Tie plate 1
7 | 402215 R Paper gasket 1
8 | 402221 B3 IR Seal ring 1
9 | 402220 LY Gear 1
10 | GB276-89 #HhK Bearing 117 2 # 7 g
11 | GB5782-86 e Bolt M8 x 35 24
12 | 402227 i Pump wheel 1
13 | GB93-87 HE Washer 8 36
14 | GB6170-86 $EAF Nut M8 24
15 | 402224 PR Adjusting shim 14
16 | 402226 JEFR Press plate 1
17 | 402218 BrAnd | Check gasket 6
18 | GB5783-86 Ak Bolt M8 x 30 14
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LonkinG 72T Figure 05
& 46 23 ¥ A& Torque converter assembly (LG853. 02. 01)
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LONKING 72X Figure 05
% 46 8% % i, Torque converter assembly (LG853. 02. 01)
ltem Parts number Chinese Description English Description Specification Qty Remarks
19 | 402225 R Oil guide ring 1
20 | 402217 % Idle wheel 1
21 | GB894.1-86 #HHE Sprag 80 1
22 | 402209 — R iR First stage turbine 1
23 | 402212-213 IR Second stage turbine 1
24 | 402238 TeALR R Spline adjusting shim 14
25 | GB893.1-86 HE Sprag 50 1
26 | GB276-89 FhK Bearing 113 1 #a dhK
27 | GB5783-86 e Bolt M10 x 28 8
28 | GB93-87 HE Washer 10 20
29 | 402111A Ak Pipe connector 2
30 | 402106 A Washer 2
31 | GB5783-86 A Bolt M8 x 16 8
32 | 402228A IS Valve cover 1
33 | 402229 B | Spring | 1
34 | 402223 $E Plug screw 1
35 | 402232 #op Gasket 2
36 | 402233 Bcimw B IS Inlet valve spool 2
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LonkinG 72T Figure 05
& 46 23 ¥ A& Torque converter assembly (LG853. 02. 01)
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LONKING 72X Figure 05
% 46 8% % i, Torque converter assembly (LG853. 02. 01)
ltem Parts number Chinese Description English Description Specification Qty Remarks

37 | 402230A #AR Tie plate 1

38 | 402231A ek | Spring Il 1

39 | GB93-87 HE Washer 12 36

40 | GB5782-86 $EAR Bolt M12 x 45 12

41 | 402234 ral 1 RS Outlet spool valve 1

42 | GB869-86 UK HNAT Countersunk head rivet 8x16 12

43 | 402206 — R iR R First stage turbine hub 1

44 | 402207 — R E First stage turbine hood 1

45 | GB276-89 FhK Bearing 210 1 o bR
46 | 402208 3 AL Spring pin 9

47 | 402236 O HEZEHBE O-ring 1

48 | 402203 b Hood wheel 1

49 | 402210 HoAm Round tie plate 1

50 | 402201 o Gasket 6

51 | GB6171-86 2 Nut M10 x 1 12

52 | GB898-86 AR A Stud AM10 x 18 12

53 | 4022042 M AR Spring plate 06=1.0 2

54 | GB5782-86 Ak Bolt M12 x 30 6
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LonkinG 72T Figure 05
& 46 23 ¥ A& Torque converter assembly (LG853. 02. 01)
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— .
LONKING 76T Figure 05
46 2% ¥ m%, Torque converter assembly (LG853. 02. 01)

ltem Parts number Chinese Description English Description Specification Qty Remarks
55 | 402211 4R Paper gasket 148
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LONKING 72 1T

Figure 06

% 44 2 % Transmission System
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LONKING 72X Figure 06
Tk 4 A% Transmission System
ltem Parts number Chinese Description English Description Specification Qty Remarks
1 | GB/T93 H# B Washer 18 4
2 | GB/T6170 24 Nut M18 2
3 | LG853.03-001 TR Arc washer 2
4 | LG853.03-002 AR A Rubber pad 2
5 | GB/T5782 A Bolt M18 x 140 2
6 | LG50EX.03.01 3% 78 B AR, Transmission assembly 1
7 | GB/T5783 $EAR Bolt M8 x 16 2
8 | GB/T97.1 ] Washer 8 2
9 | GB/T93 HuE Washer 8 2
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LonkinG 72T Figure 07
% i& 4% A& | Transmission Assembly | (LG50EX.03.01)
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LONKING 72X Figure 07
%% 45 % %, | Transmission Assembly | (LG50EX.03.01)
ltem Parts number Chinese Description English Description Specification Qty Remarks
1 | GB6170-86 R4 Nut M18 2
2 | 403031 AR A Rubber pad 2
3 | GB5782-86 A Bolt M18 x 40 8
4 | GB93-87 HE Washer 18 10
5 | 403032-034 HIE R Connecting seat 2
6 | GB5780-86 A Bolt M18 x 140 2
7 | GB5782-86 e Bolt M10 x 70 13
8 | GB93-86 HE Washer 10 80
9 | GB5782-86 A Bolt M10 x 75 5
10 | LG853.03.01.13 iR YN E R Speed control valve assembly 1
11 | 403029 b ] Seal gasket 1
12 | 402111A KR Adapter 2
13 | 402106 HE Washer 2
14 | 403005A AR Transmission body 1
15 | 403028 E 4 E Taper stopper 1
16 | 402223 $E Plug screw 1
17 | ZL30E.5.20 FEAE B Vent pipe assembly 1
18 | GB825-86 T IRERAT Eye screw M18 2
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LONKING 72X

Figure 07

% i& 4% A& | Transmission Assembly | (LG50EX.03.01)
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LONKING 72X Figure 07
%% 45 % %, | Transmission Assembly | (LG50EX.03.01)
ltem Parts number Chinese Description English Description Specification Qty Remarks

19 | GB276-89 sR4hAK Ball bearing 6211/c3 1 1 4K
20 | 403057 KA Bearing sleeve 1

21 | 403058 o s Seal gasket 1

22 | GB93-87 HE Washer 12 12

23 | GB897-74 I K SR A Stud AM12 x 30 4

24 | GB6170-86 2 Nut M12 4

25 | 403001A B Seal gasket 1

26 | 403002B 35 E End cover 1

27 | GB5783-86 AR Bolt M10 x 30 48

28 | GB6782-86 $EAR Bolt M14 x 30 4

29 | GB93-87 HE Washer 14 4

30 | GB1235-76 O A %3 B O-ring @45 x 3.5 1

31 | 403064A EE Press cover 1

32 | 407021A JEHR Press plate 1

33 | 403061C Ak B Oil filling pipe B 1

34 | Q/ (HG4) JG21-94 kA IR Fabric hose ®52 x P42 x 350 1

35 [ JB/T 8870 ¥ Pipe clamp d50 2

36 | 403060C Haih i A Oil filling pipe A 1
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LONKING 72X

Figure 07

% i& 4% A& | Transmission Assembly | (LG50EX.03.01)
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LONKING 72X Figure 07
iz # & & | Transmission Assembly | (LG50EX.03.01)
ltem Parts number Chinese Description English Description Specification Qty Remarks
37 | 403059 Heih g & QOil filling pipe cover 1
38 Horid Qil check plug Z1/4" 1
39 | 403022 B A 4K Pillar pin 1
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LonkinG 72T Figure 08
i E R Il Transmission Assembly [ LG50EX.03.01
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LONKING 72X Figure 08
i F5% & Il Transmission Assembly I LG50EX.03.01
ltem Parts number Chinese Description English Description Specification Qty Remarks

1 | 403005A FAAR Transmission body 1
2 | 403055D 6 R IX 4 Steering pump drive shaft 1
3 | GB1096-79 =4 Key 14 x 36 1
4 | 403056 ) RIR B A 46 Steering pump drive gear 1
5 | Gb276 sRA4hAK Ball bearing 6210N/C3 2 1t 7 AR
6 | GB894.1-86 #EHE Sprag 90 2
7 | GB276-89 R ghK Ball bearing 6012/C3 1 1 4hK
8 | 403610D hE Shaft gear 1
9 [ 403021A e Seal gasket 1

10 | GB119-86 ) Pin ®10 x 30 2

11 | 403400 8 R, e B B Qil pan assembly 1

12 | GB93-87 #E Washer 10 14

13 | GB5783-86 A Bolt M10 x 25 14

14 | 403600 ik R E AR Transmission pump 1
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LONKING 72X

Figure 09

—38,% A%, Shaft | Assembly (LG853.03.01.01)
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LONKING 72X Figure 09
—%h ¥ &, Shaft | Assembly (LG853.03.01.01)
ltem Parts number Chinese Description English Description Specification Qty Remarks
1 | 403101 e Rotary seal 70x78 x5 1
2 | GB276-89 IR EHA Ball bearing 6016 1
3 | 403103 N 5% Input second stage gear 1
4 | 403102 e Rotary seal 45x 53 x5 1
5 | GB301-84 M H s dhR Thrust ball bearing 51111 1
6 | 403104 N — 5% Input first stage gear 1
7 | GB276-89 IREHA Ball bearing 6311 1
8 [ 403105 PR Adjusting washer 128
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LonkinG 72T Figure 10
JBAB A E %A (LG853. 03. 01. 02.01)
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LONKING 72X Figure 10
ARME OB LA (LG853.03.01.02.01)
ltem Parts number Chinese Description English Description Specification Qty Remarks
1 | 403207A RAL Roller ®15 x 32 20
2 | 403204A % Spring 40
3 | 403202A 58 3 Spring seat 40
4 | GB276-89 RAHAK Ball bearing 6211 1
5 | GB6171-86 $ZHF Nut M10 x 1 20
6 | GB859-87 A Washer 10 20
7 | 403203 o 8] #4r ASh Intermediate input shaft 1
8 | GB276-89 IR EHA Ball bearing 6010 1
9 | 403210 & B E Separating sleeve 1
10 | 403205A FAE EFLE Roller left sprag 1
11 | 403209 AEZ UL Inner ring cam 1
12 | 403206 BRALE LB Roller right sprag 1
13 | GB893.1-86 B Sprag 80 1
14 | 403201 Ak Bolt 20
15 | 403208A SRR E AL Outer ring gear 1
16 | GB276-89 A Ball bearing 6210 2
17 | 403211 EEEZS Separating ring 1
18 | 403212 VEESE Adjusting washer 1
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LONKING 72X

Figure 11

=% % & Shaft lll Assembly (LG50EX. 03. 01. 02)
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LONKING 7T Figure 11
=4 ¥ & Shaft lll Assembly (LG50EX. 03. 01. 02)
ltem Parts number Chinese Description English Description Specification Qty Remarks
1 | GB276-89 RAHAK Ball bearing 6022 1
2 | LG853.03.01.05-003 AEAH Pillar pin 6 403504
3 | LG853.03.01.05-001 HBMZTERE Direct gear press disc 1 403501
4 | GB6170-86 R4 Nut M8 12
5 | GB93-87 HE Washer 8 12
6 | GB5783-86 A Bolt M8 x 20 12
7 | LG853.03.01.05.01 HEAM TR A Direct gear drive plate components 2 403505-506
8 | LG853.03.01.05-002 H A4 Direct gear shaft 1 403502A
9 | LG853.03.01.05-004 ABASNF) R Direct gear driven plate 1 403507
10 | GB283 FhR Bearing NJ204E 1
11 | GB894.1-86 4 LB Sprag for shaft 65 1
12 | LG853.03.01.05-007 A% Disc spring 1 403513
13 | LG853.03.01.05.02 AEASE R AN Direct gear piston components 1 403508A-510A
14 | LG853.03.01.01-001 2% i3 Rotary seal 70x78 x5 1 403101
15 | LG853.03.01.05-010 4Y Pin 3 403516
16 | LG853.03.01.05-006 HEA AL Direct gear cylinder 1 403512A
17 | GB5785-86 A Bolt M12 x 1.25 x 100 12
18 | LG853.03.01.05-009 3L ) B Duo-hole stop washer 6 403518B
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LONKING 72X

Figure

1

=4 ¥ ik Shaft lll Assembly (LG50EX. 03. 01. 02)
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LONKING 7T Figure 11
=#h% &% Shaft lll Assembly (LG50EX. 03. 01. 02)
ltem Parts number Chinese Description English Description Specification Qty Remarks
19 | GB119-86 [ £ 4% Pillar pin ®10jc4 x 30 2
20 | LG50EX.03.01.02-001 | =& [a) 44 h 546 Intermediate output gear ®10 x 30 1 403511J
21 | GB276-89 FRAHA Ball bearing 6411 1
22 | LG853.03.01.05-008 VEESE Adjusting washer 128 | 403517
23 | LG853.03.01.01-002 2% i3 Rotary seal 45 x53 x5 1 403102
24 | LG853.03.01.05.02-002| #5531 3% O-ring 1
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LONKING 72T Figure 12
w9 44 % 5%, Shaft [V Assembly (LG50EX. 03. 01. 01)
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LONKING 7T Figure 12
wW4h % &, Shaft [V Assembly (LG50EX. 03. 01. 01)
ltem Parts number Chinese Description English Description Specification Qty Remarks

1 | GB890-80 S RAR R Nylon self-lock nut M33 x 1.5 2
2 | LG853.03.01.03-002 W Washer 2 403303
3 | GB1235-76 O A %3 B O-ring ®52 x 5.7 2
4 | LG853.03.01.03-008 #h Gasket 2 403317
5 | LG853.03.01.03-001 ik 2 Rear flange 1 403301D
6 | GB1235-76 O A %3 H O-ring ®130 x 5.7 4
7 | LG853.03.01.03-003 Nk Oil seal seat 1 403304B
8 | HG4-692-67 B2 3t Frame seal SG70 x 95 x 12 1
9 | GB893.1-84 #HHE Sprag 130 1

10 | GB276-82 RAHAK Ball bearing 6312 1

11 | LG853.03.01.03-005 By 4h Output shaft 1 403314

12 | LG50EX.03.01.01-001 | # i 4hi540 Output shaft gear 1 403311

13 | GB283-94 BATEERAR Roller bearing NUP312E 1

14 | LG853.03.01.03-006 [EE=S Separating sleeve 1 403305

15 | LG855.03.01.01-001 k2 Front flange 1 403316A
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LONKING 72X

Figure 13

472 # Planet Lines
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LONKING 72X Figure 13
72 4%k Planet Lines
ltem Parts number Chinese Description English Description Specification Qty Remarks
1 | GB5782-86 A Bolt M14 x 38 8
2 | GB93-76 HE Washer 14 8
3 | 403003A b E Middle cover 1
4 | 403004A — A il AR Gear | cylinder body 1
5 | 403023 ) AR Securing plate 1
6 | GB1235-76 O #H O-ring ®20 x 2.4 1
7 | 403006A S B4 IR Outer seal ring 2
8 | 403010A AEEEIEY Inner seal ring 1
9 | 403008A — A E AR Gear | piston body 1
10 | 403222A —AE A5 B Gear | inner ring gear 1
11 | 403012-13 BIA—A . 3h kA Reverse gear | drive plate 8
components
12 | 403011 18] 4 — A A Fh R Reverse gear | driven plate 8
13 | GB5783-86 A Bolt M10 x 30 4
14 | GB93-86 HE Washer 10 4
15 | 403225 AEASEER Direct gear connecting disc 1
16 | GB894.1-86 4 L B Sprag for shaft 90 1
17 | Gb276 FRAHAK Ball bearing 6210N 1
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LONKING 72X Figure 13
72 4%k Planet Lines
ltem Parts number Chinese Description English Description Specification Qty Remarks
18 | 403226 X Fais Sun gear 1
19 | 403224 1iEzh R Stop plate 1
20 | 403223 — AT E LR Gear | planet carrier 1
21 | 403220 B Snap ring 1
22 | 403216 18 4% A 3 B Reverse gear inner ring gear 1
23 | 4031014-15 FERR TR en it Friction plate separating bracket 1
components
24 | 403213A A 4T 2 R Reverser gear planet carrier 1
25 | 403215 WA Stop washer 4
26 | GB93-87 HE Washer 8 4
27 | GB5783-86 A Bolt M8 x 14 4
28 | 403020A AT Inner seal ring 1
29 | 403018A 18] 44 7 AR Reverse gear piston body 1
30 [ Gb276 K Ball bearing 110 1
31 | 403227 — AT 2 5 Gear | planet shaft 4
32 | 403217 5 Gasket 16
33 [ 403219 IZEES Separating sleeve d4 x 35 16
34 | GB309-84 AT Needle 176
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LonkinG 72T Figure 13

472 # Planet Lines
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LONKING 72X Figure 13
72 4%k Planet Lines
ltem Parts number Chinese Description English Description Specification Qty Remarks

35 | 403218 TE® Planet gear 8
36 | 403016 s Spring pin 15
37 | 403017 %k Spring 15
38 | 403221 BIASAT 2 46 4h Reverse gear planet shaft 90 4
39 [ GB893.1-86 FLAZHE Hole sprag 1
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LONKING 72X

Figure 14

%% ¥ Y\ Speed Control Valve (LG853. 03. 01. 13)

SPEED CONTROL VALVE

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 49



LONKING 72X Figure 14
%% Y\ Speed Control Valve (LG853. 03. 01. 13)
ltem Parts number Chinese Description English Description Specification Qty Remarks
1 | 403702 A Bolt 2
2 | 402106 HE Washer 2
3 | 403701A JEJ AR Valve body 1
4 | 403727D JE F) R A5k Pressure gauge connector 1
5 | 403707 % Spring 2
6 | GB308-84 AR R Steel ball 12.7" 2
7 | 402001 H 5 Gasket 1
8 | 403710 A Bolt 1
9 FH IR Plastic ball 3/16" 1
10 | 403726 PR Round plate 1
11 | 403704 BRJE AT Valve stem 1
12 | 403725 58 3 Spring seat 1
13 | 403724 g% Spring 1
14 | 403723 B2 A Securing sleeve 1
15 | 403722 R Sliding block 1
16 | 403721 HE Washer 1
17 | 403720 A Bolt 1
18 | 403706 ik Spring 1
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LONKING 72X

Figure 14

%% ¥ Y\ Speed Control Valve (LG853. 03. 01. 13)

SPEED CONTROL VALVE
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LONKING 72X Figure 14
% Y\ Speed Control Valve (LG853. 03. 01. 13)
ltem Parts number Chinese Description English Description Specification Qty Remarks
19 | 403705 F) & AT Brake valve stem 1
20 | 403718 R AR Pillar plug 1
21 | GB1235-76 O #H O-ring ®13x1.9 1
22 | 403719 A Bolt 1
23 | 403717 A Nut 1
24 | 403712 A, JE Vent valve seat 1
25 | 403714 g% Spring 1
26 | 403713 2R A Vent valve stem 1
27 | 403715 Y #ZHE Y-type seal 32 x40 1
28 | 403716 XS Vent valve platform 1
29 | 403708 A Distribution valve stem 1
30 | 403711 BE Bush 1
31 | GB1235-76 0 A#H O-ring ®22 x2.4 1
32 | HG4-692-67 NEES Oil seal PD18 x 30 x10 1
33 | GB893.1-86 FHE Sprag 30 1
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LONKING 72X

Figure 15

T K%K Transmission Pump (LG853. 03. 01. 10)

TRANSMISSION PUMP
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LONKING 72X Figure 15
Fig ¥R Transmission Pump (LG853. 03. 01. 10)
ltem Parts number Chinese Description English Description Specification Qty Remarks
1 | GB6170-86 HEA Nut M12 4
2 | GB93-87 HE Gasket 12 4
3 | GB898-86 3k A Stud AM12 x 35 4
4 | HG4-692-67 B ih 4 Frame seal PG45 x 62 x 12 1
5 | 403601 403601A RAK Pump body 1
6 | 402106 HE Washer 1
7 | 402111 Bk Pipe connector 1
8 | 403603 403603A 4 Shaft 1
9 | 403219 (=S Separating sleeve 2
10 | GB309-84 RAT Needle ®4 x 30 18
11 | 403602 403602A INEES Small gear 1
12 | 403606 e R Seal gasket 1
13 | 403608 403608A xE Pump cover 1
14 | 403609 D R Seal gasket 1
15 | GB893.1-86 FHE Sprag 1
16 | 403604 FHIR Snap ring 1
17 | GB5782-86 A Bolt M10 x 75 2
18 | GB93-87 W Washer 10 8
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LONKING 72X

Figure 15

T K%K Transmission Pump (LG853. 03. 01. 10)

TRANSMISSION PUMP
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LONKING 72X Figure 15
F ik %K% % Transmission Pump (LG853. 03. 01. 10)

ltem Parts number Chinese Description English Description Specification Qty Remarks
19 | GB5762-86 A Bolt 10 6
20 | GB5782-86 4 Pin M10 x 50 2
21 | 403605 403605A KEH Big gear A10 x 30 1
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Figure 16

LONKING 72X

Wkt & R Oil Pan Assembly (LG853. 03. 01. 04)

OIL PAN ASSEMBLY
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LONKING 72X Figure 16
k5% m%, Oil Pan Assembly (LG853. 03. 01. 04)
ltem Parts number Chinese Description English Description Specification Qty Remarks
1 | 402223 $E Plug screw Z3/4" 1
2 | 403401-407 R e Oil pan shell components 1
3 | Gb5783 A Bolt M6 x 25 4
4 | GB93-87 HE Washer 6 4
5 | 403405B AR Plate 2
6 KA Magnet ®80/40 x 13 2
7 | 403403A-404A TP X AR LA Filter screen bracket components 1
8 | GB859-87 HE Washer 8 2
9 | GB5783-86 A Bolt M8 x 15 2
10 | 403406 RF R Gasket 1
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LONKING 72 1T

Figure 17

F4#|3h44 Parking Brake

PARKING BRAKE
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LONKING 7T Figure 17
F #4134 Parking Brake

ltem Parts number Chinese Description English Description Specification Qty Remarks

1 | LG855.03.01-001 $Zh 48 B AR Brake caliper securing plate 1 403000-1

2 | GB/T5782 Ak Bolt M14 x 40 4

3 | GB/T93 W Washer 14 4

4 | LG853.03.01-002 Hhf& Brake disc 1 LG50F.09004A

5 | GB/T5786 A Bolt M16 x 1.5 x 45 8

6 | GB/T93 A9 Washer 16 8

7 | GB/T97.1 HE Washer 16 8

8 | LG855.03.01.03 GEWIEES Disc brake 1 TC5Z(A)
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LonkinG 72T Figure 18
IRZhH % % Axle System

AXLE SYSTEM
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LONKING 72X Figure 18
IRZh#r % 4% Axle System
ltem Parts number Chinese Description English Description Specification Qty Remarks
1 | LG50EX.04.01 ATIR S A58 AR, Front axle assembly LGPQ850FAL 1
2 | GB/T5784 A Bolt M30 x 2 x 145-10.9 8
3 | GB/T5784 A Bolt M30 x 2 x 110-10.9 8
4 | GB/T889 HEA Nut M30 x 2 16
5 | GB/T5786 A Bolt M12 x 1.5 x 40-10.9 40
6 | GB/T889 $EAE Nut M12 x 1.5-8 40
7 | LG855.04.01 A Sh4d % R Front drive shaft assembly 1
8 | LG855.04.02 P ] K Intermediate support 1
9 | GB/T5782 A Bolt M16 x 50-8.8 4
10 | GB/T97.1 HE Washer 16 4
11 | GB/T93 HE Washer 16 4
12 | LG853.04-001 F AL B Locating ring 1
13 | LG855.04.03 =T R Intermediate/rear drive shaft assy. 2
14 | GB/T5786 Ak Bolt M12 x 1.5 x 30-10.9 8
15 | GB/T93 WHE Washer M12 8
16 | LG50EX.04.05 J& BRFH AT B AR, Rear axle assembly LGPQ850FNL 1
17 | LG853.041.05 485 %, Rim assembly 4 | 504500D-1 ( %AV )
18 | GB/T2980-2001 k20914 Tire 23.5-25 E-3/L-3 4
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LonkinG 72T Figure 19
#=& 50F ZEzh#+ Standard 50F Axle ( LG50F.04300A, ##+#; LG50F.04600A, E#:A )

STANDARD 50F AXLE |
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LONKING 72X Figure 19
A+ 50F IXZh#+ Standard 50F Axle (LG50F.04300A, ##+/A; LG50F.04600A, &E#A )
ltem Parts number Chinese Description English Description Specification Qty Remarks
1 | LG50F.04301A AR BR A Lock nut 1
2 | LG50F.04302A R Washer 1
3 | LG50F.04303A-304A Ak 2 R Input flange assembly 1
4 | GB/T9877.1-1988 NS Oil seal FB80 x 100 x 10 2
5 | LG50F.04305A B3+ E Seal cover 1
6 | GB5785-86 Ak Bolt M14 x 1.5 x 55-10.9 7
7 | GB93-87 HE Washer 14 7
8 | GB/T297-94 FhK Bearing 31313/P6X 1 65 x 140 x 36
9 | LG50F.04307A ARG E Bearing sleeve 1
10 | LG50F.04308A FhsR i Bearing seat 1
11 | GB/297-84 FhK Bearing 27314E/P6X 1 70 x 150 x 38
12 | LG50F.04309A-310A ¥ 4348 (AT )| Spiral bevel gear pair for front axle 1
13 | LG50F.04311A-312A | #2545 408] (S#+M )| Spiral bevel gear pair for rear axle HKELETHATA
14 | NJ2309VMR FhK Bearing Nj2307 x 9 1 A
15 | LG50F.04313A P Bracket 1
16 | LG50F.04314A YRR Adjusting nut 2
17 | 47620/47686 FhK Bearing 47620A/47686 2 82.55 x 133.35 x 33.338
18 | LG50F.04315A-323A | £i% 2 5% Differential assembly 1
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LONKING 72X

#7/ 50F X4+ Standard 50F Axle (LG50F.04300A, #1#:/A; LG50F.04600A, Z#-A )

Figure 19
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LONKING 72X Figure 19
A+ 50F IXZh#+ Standard 50F Axle (LG50F.04300A, ##+/A; LG50F.04600A, &E#A )
ltem Parts number Chinese Description English Description Specification Qty Remarks
19 | LG50F.04324A AR E Bearing cover 2
20 | LG50F.04325A Ak Bolt 4
21 | LG50F.04326A L Steel wire 16# x 500 2
22 | LG50F.04333A K3 AR R Spiral bevel gear bolt 12
23 | GB6178-86 Vit ey Groove nut M14 x 1.5-10 12
24 | GB5783-86 e Bolt M10 x 1 x 20-8.8 2
25 | GB93-87 HE Washer 10 2
26 | LG50F.04327A &R Lock plate 2
27 | LG50F.04328A WA Stop washer 1
28 | GB6173-86 A Nut M27 x 2-8 1
29 [ LG50F.04329A-330A | ib4E#E4 Thrust bolt 1
30 | GB5785-86 e Bolt M12 x 1.5 x 50-10.9 1
31 | GB93-87 HE Washer 12 1
32 | GB/T5786 A Bolt M12 x 1.5 x 45-10.9 2
33 | GB/T93 B Washer 14 14
34 | GB/T119 A Pin A12 x 20 3
35 | LG50F.04331A AR Adjusting shim 1
36 | LG50F.04332A PR AR Adjusting shim 1
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LonkinG 72T Figure 19
#=& 50F ZEzh#+ Standard 50F Axle ( LG50F.04300A, ##+#; LG50F.04600A, E#:A )

STANDARD 50F AXLE |
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LONKING 7= T

Figure 19

#r/ 50F IEXsH#+ Standard 50F Axle ( LG50F.04300A, #I#A ;

LG50F.04600A, ZE#A )

Item

Parts number

Chinese Description

English Description

Specification

Qty

Remarks

37

GB/T91

T o4

Cotter pin

$3.2 x 26

12
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LonkinG 72T Figure 20
A= B50F ZEzh#+ Standard 50F Axle Il ( LG50F.04500A, #T#:A; LG50F.04800A, Z#+A )

STANDARD 50F AXLE II
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LONKING 7= T

Figure 20

A=/ 50F 3Xzh#+ Standard 50F Axle Il (LG50F.04500A, #T#+/H; LG50F.04800A, E#A )
ltem Parts number Chinese Description English Description Specification Qty Remarks
1 | LG50F.04401A TEBE Planet gear carrier 1
2 | LG50F.04402A-404A M 5 B B % Inner ring gear assembly 1
3 | LG50F.04405A (=23 Separating sleeve 4
4 | LG50F.04406A RAT Needle 216
5 | LG50F.04407A 3B Sprag 8
6 | LG50F.04408A P ] Seal gasket 1
7 | GB93-87 HE Washer 12 7
8 | GB5783-86 e Bolt M12 x 25-8.8 7
9 | LG50F.04409A FTE Planet gear shaft 4
10 | LG50F.04410B HiNHE Wheel end cover 1
11 | GB894.1-86 3B Sprag 50 1
12 | LG50F.04411A W Washer 3
13 | LG50F.04412A F ik Axle shaft stopper 1
14 | LG50F.04413A FEE 3 Block 1
15 | LG50F.04414A X [az Sun gear 1
16 | LG50F.04415A TE% Plant gear 4
17 | LG50F.04416A E Plug screw 1
18 | GB93-87 W Washer 10 1
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LonkinG 72T Figure 20
A= B50F ZEzh#+ Standard 50F Axle Il ( LG50F.04500A, #T#:A; LG50F.04800A, Z#+A )

STANDARD 50F AXLE II
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LONKING 7= T

Figure 20

#7/ 50F IEXH#+ Standard 50F Axle Il ( LG50F.04500A, #I#A ;

LG50F.04800A, ZE#H-A )

ltem Parts number Chinese Description English Description Specification Qty Remarks
19 | GB5783-86 $EAR Bolt M10 x 25-8.8 1
20 | LG50F.04417A WE Washer 1
21 | LG50F.04418A R Oil plug 1
22 | LG50F.04419A fg £ Separating sleeve 1
23 | LG50F.04420A Y2 FF Round nut 2
24 | GB858-88 L] Washer 85 1
25 | LG50F.04421A 4 Taper sleeve 1
26 | GB/T297-94 FhK Bearing 32026 1 130 x 200 x 45
27 | LG50F.04422A O WE3HE O-ring 1
28 | LG50F.04423A & Wheel hub 1
29 [ 504002B *Hh & Brake disc 1 A5 )
30 | GB/T297-94 R Bearing 32024 1 120 x 180 x 38
31 | LG50F.04425A iR Oil baffle 1
32 | LG50F.04426A e Shaft sleeve 1
33 | GB9877.1-88 Dk Oil seal FB150 x 180 x 15 2
34 | GB5786-86 $EAR Bolt M20 x 1.5 x 50-8.8 10
35 | GB93-87 HE Washer 20 20
36 | GB6171-86 2 A Nut M20 x 1.5-10 10
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LonkinG 72T Figure 20
A= B50F ZEzh#+ Standard 50F Axle Il ( LG50F.04500A, #T#:A; LG50F.04800A, Z#+A )

STANDARD 50F AXLE II
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LONKING 7= T

Figure 20

#7/ 50F IEXH#+ Standard 50F Axle Il ( LG50F.04500A, #I#A ;

LG50F.04800A, ZE#H-A )

ltem Parts number Chinese Description English Description Specification Qty Remarks

37 | LG50F.04427A AmaEAe Wheel rim bolt 10

38 | LG50F.04400A #Hih Rk 23 8 AR Wheel reductor assembly 2

39 | LG50F.04500A AT HR B i Front/rear axle housing assembly 1

40 | LG50F.04300A EN-R8 59 Main reductor assembly 1

41 | 404002 FEAE Vent pipe 1

42 | GB/T6173 2 Nut M10 x 1 1

43 | 408100 A XAl B R Disc brake assembly 4 1%

44 | 402223 R Plug screw 1 15

45 | LG50F.04002A F i Axle shaft 4
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LONKING 72T Figure 21

50F %% % % & Differential Assembly For Standard 50F Axle (LG50F.04315A-323A)

DIFFERENTIAL ASSEMBLY FOR STANDATD 50F AXLE
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LONKING 7T Figure 21
50F %% 25 ¥ & Differential Assembly For Standard 50F Axle (LG50F.04315A-323A)
ltem Parts number Chinese Description English Description Specification Qty Remarks
1 | LG50F.04315A-316A Z#RBx | Differential case | 1
2 | LG50F.04317A F bk Axle shaft gear 2
3 | LG50F.04318A FinF R Axle shaft gear gasket 2
4 | LG50F.04319A 4 Bevel gear 4
5 | LG50F.04320A AEH R Bevel gear gasket 4
6 | LG50F.04321A +F 4 Spider 1
7 | LG50F.04322A % ik BREEAR Differential bolt 8
8 | GB/T6178-86 Vit ey Groove nut M16 x 1.5-10 8
9 | GB/T91 I 44 Cotter pin 4 x 28 8
10 | LG50F.04316A EZkBx N Differential case || 8
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LONKING 72X

Figure 22

£ 50 IK3h#H+ Normal 50 Axle | (LG853.04.01.02, #T#FA;

LG853.04.04.02, E#H-A )

NORMAL 50 AXLE | (OPTIONAL)
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LONKING 7T Figure 22
38 50 IXzh#H Normal 50 Axle | (LG853.04.01.02, #T#:H; LG853.04.04.02, E#+A )
ltem Parts number Chinese Description English Description Specification Qty Remarks
1 | LG853.04.01.02.01 Wk 2 Input flange 1 404301-302B
2 | LG853.04.01.02-001 WE Washer 1 404326
3 | LG853.04.01.02-002 O %3 B O-ring 1 404327
4 | GB/T9877.1-1998 NE Sy Oil seal FB62 x 93 x 13 2
5 | LG853.04.01.02-003 BHE Seal cover 1 404303B
6 | LG853.04.01.02-004 HPosB 3t Seal gasket 1 404304
7 | GB/T5782 A Bolt M12 x 55-8.8 1
8 | GB/T93 HE Washer 12 1
9 | GB/T5782 A Bolt M14 x 55-8.8 7
10 | GB/T93 HE Washer 14 7
11 | GB/T297 B 4R T 4d K Taper roller bearing 31310 1 27310
12 | LG853.04.01.02-005 WA Adjusting shim 1 20 | 404305
13 | LG853.04.01.02-006 HRE Bearing sleeve 1 404306
14 | LG853.04.01.02-007 #l Gasket 1 28 | 404325
15 | LG853.04.01.02-008 e Shaft sleeve 1 404307
16 | GB/T297 B 4T 5K Taper roller bearing 31311 1 27311
17 | LG853.04.01.02-009 ER /2 Eon Drive spiral bevel gear 1 404311C
18 | LG853.04.01.02-010 KIFar k4 Spiral bevel gear 1 404324C
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LONKING 72T Figure 22
38 50 ZEzh# Normal 50 Axle | (LG853.04.01.02, #i#+A; LG853.04.04.02, E#:A )
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LONKING 7T Figure 22
£3i8 50 ZEzhH+ Normal 50 Axle | (LG853.04.01.02, #T#+A; LG853.04.04.02, E#rA )
ltem Parts number Chinese Description English Description Specification Qty Remarks
19 | LG853.04.01.02-011 K IFAR A A 40 3R A Spiral bevel gear bolt 12 404323B
20 | GB/T9457 2 A Nut M16 x 1.5-10 12
21 | GB/T91 IF a4 Cotter pin ®4 x 28 12
22 | GB/T283-94 ) AR AT 47K Cylindrical roller bearing NUP2306E 1 92606
23 | GB/T894.2 3B Sprag 30 1
24 | LG853.04.01.02.02 28599 Differential assembly 1 404316-322B
25 | LG853.04.01.02-012 F Bracket 1 404312B
26 | LG853.04.01.02-013 VRS e 5 Adjusting nut 2 404315
27 | GB/T297-94 B 4 IR T 4 AR, Taper roller bearing 32215 2 7515
28 | LG853.04.01.02-014 HARE Bearing cover 2 404318
29 | LG853.04.01.02-015 BER Lock plate 2 404319B
30 | GB/T93-87 A Washer 10 2
31 | GB/T32.1 A Bolt M10 x 1 20-8.8 2
32 | GB/T97 HE Washer 22 4
33 | GB/T32.1 Ak Bolt M22 x 90-8.8 4
34 | GB890-80 A RR GBS Hexagon nylon locknut M33 x 1.5 1 403302A
35 | GB/T5782 A Bolt M16 x 40-8.8 14
36 | GB/T93 A9 Washer 16 14
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LonkinG 72T Figure 23
38 50 ZEzh#+ Normal 50 Axle Il (LG853.04.01.01, ##+A; LG853.04.04.01, E#:A )

NORMAL 50 AXLE Il (OPTIONAL)
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LONKING 72X Figure 23
£:8 50 IEzh# Normal 50 Axle Il (LG853.04.01.01, #1#MA; LG853.04.04.01, E#HrA )

ltem Parts number Chinese Description English Description Specification Qty Remarks
1 | GB/T5782 A Bolt M12 x 35-6.8 12
2 | GB/T93 HE Washer 12 12
3 | LG853. 04. 01-004 Wwidsn & Wheel hub end cover 2 404019B
4 | GB1235-76 O # O-ring 300 x 5.7 2
5 | GB/T308-84 AR ER Steel ball ®11/16" 2" AR
6 | LG853. 04. 01-007 L Wheel hub gasket 2 404018
7 | GB/T308-84 ARIR Steel ball ®3/8" 6" AR
8 | LG853. 04. 01-008 T E Planet gear shaft 6 404015
9 | LG853. 04. 01-002 LRSS Wheel rim nut 20 404023
10 | LG853. 04. 01-001 Am iR Wheel rim bolt 20 404022
11 | LG853. 04. 01-011 TEER Planet gear carrier 2 404014A
12 | LG853. 04. 01-010 ATERER Planet gear washer 12 404017
13 | LG853. 04. 01-009 TR SR Planet wheel intermediate gasket 12 404025
14 | LG853. 04. 01-012 FEE7S Sprag 12 404016
15 | LG853. 04. 01-006 TEH% Planet gear 6 404020
16 | GB/T309-84 #AT Needle 5 x 45 186
17 | GB/T894. 2 #HHE Sprag 52 2
18 | LG853. 04. 01-005 pzE Sun gear 2 404021
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LonkinG 72T Figure 23
38 50 ZEzh#+ Normal 50 Axle Il (LG853.04.01.01, ##+A; LG853.04.04.01, E#:A )

NORMAL 50 AXLE Il (OPTIONAL)
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LONKING 72X Figure 23
£38 50 ZEzHH Normal 50 Axle Il (LG853.04.01.01, #T#+A; LG853.04.04.01, E#H:A )
ltem Parts number Chinese Description English Description Specification Qty Remarks
19 | LG853. 04. 01-021 F 4 Axle shaft 2 504001B
20 | GB/T70 N o~ A SRAT Hexagon socket head screw M10 x 25 4 6.8
21 | GB/T93 B Washer 10 4
22 | LG853. 04. 01-013 [ 24k Round nut 2 404012
23 | LG853. 04. 01-014 M & Inner gear 2 404011B
24 | GB/T297-94 HhR Bearing 32221 2
25 [ LG853. 04. 01-003 O #HHHE O-ring 400 x 3.5 2 I R
26 | LG853. 04. 01-015 & Wheel housing 2 504007
27 | GB/T93 B Washer 22 20
28 | GB/T6171 A Bolt M22 x 1.5-8 20
29 | GB/T297-94 FhK Bearing 32024 2
30 | GB/T9877. 1-1988 Dk Oil seal FB140 x 170 x 16 2
31 [ LG853. 04. 01-018 iR E Oil seal end cover 2 504006A
32 | GB/T93 HE Washer 8 12
33 | GB/T5782 e Bolt M8 x 45-8.8 12
34 | GB/T93 HE Washer 20 20
35 | LG853. 04. 01-016 #) 2 A S A Brake disc bolt 20 404010
36 | LG853. 04. 01-019 # & Brake disc 2 504002B
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LonkinG 72T Figure 23
38 50 ZEzh#+ Normal 50 Axle Il (LG853.04.01.01, ##+A; LG853.04.04.01, E#:A )

NORMAL 50 AXLE Il (OPTIONAL)

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL COPYRIGHT © 2009

Page 85



LONKING 72X Figure 23
£:8 50 3Kz Normal 50 Axle Il (LG853.04.01.01, #I#7A; LG853.04.04.01, E#:A )
ltem Parts number Chinese Description English Description Specification Qty Remarks
37 | LG853. 04. 01-017 #HE Washer 2
38 | GB/T93 HE Washer 20 16
39 [ LG853. 04. 01-020 A Bolt M20 x 1.5 x 56 16
40 | LG853.04.01. 01 i i R Axle housing assembly 1
41 | LG853. 04. 01-023 A Plug screw 4
42 | GB/T5782 $EAR Bolt M16 x 40-10.9 14
43 | GB/T93 HE Washer 16 14
44 | LG853. 04. 01. 02 FAEF B R Final drive assembly 1
45 | LG853. 04. 01. 04B EAE Vent pipe 1
46 | LG853. 04. 01. 03 A XA B R Disc brake assembly 4
47 | LG853. 04. 01-022 IAEFHRK Final drive gasket 1
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LONKING 72T Figure 24
£3i8 50 £i& % & & Differential Assembly For Normal 50 Axle (LG853.04.01.02.02)

DIFFERENTIAL ASSEMBLY FOR NORMAL 50 AXLE
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LONKING 72X Figure 24
£ 50 £i% 3 % & Differential Assembly For Normal 50 Axle (LG853.04.01.02.02)
ltem Parts number Chinese Description English Description Specification Qty Remarks
1 | LG853.04.01.02.02-001| £i& % £ & Differential left case 1
2 | LG853.04.01.02.02-002| ¥+ 44 Half spider 1
3 | LG853.04.01.02.02-003| 4k K464 B Bevel gear gasket 4
4 | LG853.04.01.02.02-004 | 4 5% Bevel gear 4
5 | LG853.04.01.02.02-005| ¥4k 4t Axle shaft gear 2
6 | LG853.04.01.02.02-006| ¥ #h& b4k B Axle shaft gear gasket 2
7 | LG853.04.01.02.02-007| £ i% % %4t Differential bolt 8
8 | GB/T9457 S5 Nut M14 x 1.5-10 8
9 | GB/T91 I 44 Cotter pin 3.0 x 30 8
10 | LG853.04.01.02.02-008| % it £ 4 & Differential right case 1
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LonkinG 72T Figure 25
A5 3h 4 % & Front Drive Shaft Assembly (LG855.04.01)

FRONT DRIVE SHAFT ASSEMBLY @
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LONKING 72X Figure 25
FT45 S 44 % B, Front Drive Shaft Assembly (LG855.04.01)
ltem Parts number Chinese Description English Description Specification Qty Remarks
1 | LG50F-023A 0 4% 5L Flange fork 1
2 | LG50F-026 PP 3 B Spring washer 8
3 | 911.115-2201080 +F 4 Spider 2
4 | LG50F-055 oA 4 LE R Spline shaft fork assembly 1
5 | LG50F-015 JFAE LB R, Welding fork assembly M10 x 1 1
6 | JB/T7940.1 m AR Oil cup 1
7 | LG50F-023 0 4% 5L Flange yoke 1
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LonkinG 72T Figure 26
% 4] % /&K Intermediate support (LG855. 04. 02)

INTERMEDIATE SUPPORT
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LONKING 72X Figure 26
¥ 5] K Intermediate support (LG855. 04. 02)
ltem Parts number Chinese Description English Description Specification Qty Remarks
1 | 2202G1-042 HE Washer O27 x 57 x 6 2
2 | LGZL50-111B b4 Flange 2
3 | GB13871 T Oil seal 70 x 90 x 10 2
4 | GB5782 A Bolt M8 x 30 12
5 | GB/T93 HE Washer 8 12
6 | JB/T7940.1 m AR Oil cup M10 x 1 1
7 | LGZL50-090-1B FRE Bracket seat 1
8 | LGZL50-090-2B R ZE Bearing cover 2
9 | GB/T276 R Bearing 6311 2
10 | LGZL50-016B FeAESh Spline shaft 1
11 | 2202G1-041 AR BE A Groove nut M27 x 1.5 x 16 2
12 | GB/T91 AH Pin 5 x 40 2
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LONKING 72T Figure 27
¥ | JE4EZh4d Intermediate/Rear Drive Shaft Assembly (LG855.04.03)

INTERMEDIATE SUPPORT &>

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL COPYRIGHT © 2009

Page 93



LONKING 7T Figure 27
¥ | B4 3% Intermediate/Rear Drive Shaft Assembly (LG855.04.03)
ltem Parts number Chinese Description English Description Specification Qty Remarks
1 | LG50F-023H Wb 4% 5L Flange fork 1
2 | LG50F-055H FehE SUddh B R, Spline fork shaft assembly 1
3 | LG50F-026H A g Spring washer 8
4 | LG50F-020H B2E LE R Sleeve fork assembly 1
5 | HWT-2273-00 +F 5 E R Spider assembly 2
6 | LG50F-023HA Y 58 Flange fork 1
7 | JB/T7940.1 M AR Oil cup M10 x 1 1
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LonkinG 72T Figure 28
%Y %4 % Speed Control Assembly

SPEED CONTROL ASSEMBLY
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LONKING 72X Figure 28
T3 Y %4 % Speed Control Assembly
ltem Parts number Chinese Description English Description Specification Qty Remarks

1 | LG855.05.01.01 IR IR YNSR A Speed control flexible shaft L=2050mm 1

2 | GB/T5783 e Bolt M10 x 25 1

3 | GB/T93 WE Washer 10 1

4 | GB/T97.1 HE Washer 10 1

5 | LG853.05.01-002 ik AR A B TAR Speed control flexible shaft securing 1
plate

6 | LG853.05.01-001 AR R Lock plate 1

7 | GB/T5783 e Bolt M8 x 45 2

8 | GB/T93 HuE Washer 8 2

9 | LG853.05.01.02 ik AR A ) T 3k Speed control flexible shaft securing 1
block

10 | GB/T5782 A Bolt M6 x 35 2

11 | GB/T93 HE Washer 6 2
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LONKING 72X

Figure 29

3 %) 7% % % Hydraulic Steering System

HYDRAULIC STEERING SYSTEM

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 97



LONKING 72X Figure 29
%)% /E % % Hydraulic Steering System
ltem Parts number Chinese Description English Description Specification Qty Remarks
1 | GB/T5783 $EAR Bolt M10 x 30 4
2 | GB/T93 W Washer 10 20
3 | GB/T97.1 A Washer 10 4
4 | LG855.06.12 AR RS AL Hydraulic steering gear 1
5 | LG853.06-003 56 LA K AR Steering gear adapter 4
6 | JB1002-77 A Washer 20 4
7 | LG853.06-004 JEH Press plate 1
8 | GB5783 Ak Bolt M10 x 35 8
9 | 90F-F/25/28-2S-1L940 AR IR o AR Priority valve distributing hose 1
10 | GB1235-76 O ®@ O-ring ®38 x 3.5 1
11 | 90H-F(32)/25/28-4S- |t & 18 dtid IR & Priority valve oil inlet hose 1
L570
12 | GB1235-76 O H@ O-ring ®45 x 3.5 3
13 | P5100-F80NL457.97G | 4% Gear pump 1 Optional
LG853.06.08 WS Gear pump CBGj2080 1 Standard
14 | LG853.06-001 B Seal gasket 1
15 | H-H/19/18-1-L3600 HEMELHBEIRE Hose from steering gear to cooler 1
16 | LG855.02.02-001 kIR Adapter 2 J&# 306016D
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LONKING 72X

Figure 29

3 %) 7% % % Hydraulic Steering System

HYDRAULIC STEERING SYSTEM
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LONKING 72X Figure 29
%)% /E % % Hydraulic Steering System
ltem Parts number Chinese Description English Description Specification Qty Remarks

17 | JB1002-77 #E Washer 27 2

18 | GB/T93 HE Washer 12 8

19 | GB/T3452.1-1992 O # B O-ring ®46.2 x 3.55 1

20 | GB/T5783 A Bolt M12 x 40 4

21 | LG855.06.01 6 Rt b AR E Steering pump oil inlet pipe 1 J&# 506002-003C
22 | GB/T97.1 #E Washer 12 2

23 | GB/T6170 R4 Nut M12 4

24 | LG50EX.06.02 G R AR g Steering pump oil outlet pipe 1

25 | ©51 x 4-1L520 B IR E Oil suction hose 1

26 | JB/T8870-1999 "% §i Pipe clamp ®55-71 2

27 | LG855.06.04 J& E AR hb it g g Sk Rear frame turn transition connector 1 J& A 506005-006C
28 | LG855.06.05 J& F REEG R Ak Rear frame turn transition connector 1 J& A 506005-006C
29 | LG853.06-005 )& AR iy at g e ok Rear frame turn transition connector 2 J& A 506007C

JEHR press plate

30 | GB/T5782 A Bolt M10 x 42 6

31 | H-H/19/18-11-L1252 g R, Hose assembly 2

32 | H-H/19/18-11-L1152 FR A B AR, Hose assembly 2

33 | 90H-H/8/14-1-L800 Hé R/ MR R | Steering sensing/priority valve 2
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LONKING 72X

Figure 29

3 %) 7% % % Hydraulic Steering System

HYDRAULIC STEERING SYSTEM
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LONKING 72X Figure 29
%)% /E % % Hydraulic Steering System
ltem Parts number Chinese Description English Description Specification Qty Remarks
BRE leakage hose

34 | LG855.06.06 I A G AL IRAR Small chamber pipe of right steering 1 J&# LG50F.06004-004A
cylinder

35 | GB1235-76 O MHE O-ring ®50 x 5.3 8

36 | GB1235-76 O ®H O-ring 65 x 5.3 8

37 | LG855.06.14 & § @) i AL Right steering cylinder 1

38 | LG855.06.13 Jr 56 AL Left steering cylinder 1

39 | H-H/19/18-11-L685 I B AR, Hose assembly 4

40 | LG855.06.07 & 6 AL K R4 Big chamber pipe of right steering 1 J& %4 LG50F.06001-003A
cylinder

41 | JB999-77 ARk R AR AR Articulated bolt for pipe connector M22 x 1.5 x 48 4

42 | JB1002-77 #E Washer 22 8

43 | LG855.06.08 o )AL K EARE Big chamber pipe of left steering 1 J& % LG50F.06005-005A
cylinder

44 | LG855.06-001 e AL 4R R 3 R Connecting seal seat for steering 8 J& A4 LG50F.06301A
cylinder

45 | LG855.06.09 A E it Z 4k | Front frame right steering transition 1 J& # LG50F.06007-007A

connector
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LONKING 72X

Figure 29

3 %) 7% % % Hydraulic Steering System

HYDRAULIC STEERING SYSTEM
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LONKING 72X Figure 29
)& JE % % Hydraulic Steering System

ltem Parts number Chinese Description English Description Specification Qty Remarks

46 | LG855.06.10 &% sk drit E 33k | Front frame left steering transition 1 J& 4 LG50F.06008-008A
connector

47 | GB3733.2-83 KK Adapter G8 3

48 | JB1002-77 #HE Washer 12 3

49 | LG855.06.11 JetEE) A s AN Small chamber pipe of left steering 1 J& % LG50F.06006-006A
cylinder

50 | 90H-H/19/18-11-L550 R EX 2N Hose from priority valve to steering 1
gear

51 | LG853.06-006 AR PR i e 4 Sk AR Priority valve oil outlet adapter 1 /&% 506009C

52 | JB1002-77 H#HE Washer 33 1

53 | GB/T5782 A Bolt M10 x 100 2

54 | LG853.06.10 R Priority valve YXL-F250F-N7 1 5 LG853.06.02.07 fe£&

55 | H-H/19/18-1-L2300 AR eI R Cooler oil return hose 1

56 | LG853.07-007 JEAR Press plate 1 e
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LONKING 72X

Figure 30

#5618 Priority Valve (LG853.06.10)

PRIORITY VALVE

10
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LONKING 72X Figure 30
#.5 1 Priority Valve (LG853.06.10)
ltem Parts number Chinese Description English Description Specification Qty Remarks

1 | BZZ5.A404.01a o Oil plug M12 x 1.5 2 15 A
2 | GB1235-76 0O # K O-ring ®35 x 3.1 1 Bk ABOt5
3 | GB1235-76 O AR O-ring P22 x24 1 Bk AB0 5

4 | GB827-86 AR AT Nameplate rivet 2x%x5 2
5 | YXL-F160L-08d A Nameplate 1
6 | YXL-F160L-05a-00(A) | 2418 % A%, Safety valve assembly 1
7 | YXL-F250F-01(A) R 4K Valve body 1
8 | YXL-F250F-02b i Oil plug 2
9 | YXL-F250L-02b &) % Valve spool 1

10 | YXL-F250L-03b A IR Safety valve seat 1

11 | YXL-F250L-04a 2 % Plug screw 1

12 | YXL-F250L-05 % Spring 1

13 | YXL-F250L-07c o Oil plug M33 x 2 1

14 | YXL-F250L-09a R Gasket 1

15 | YXL-F250L-10 JE I BRR, Screen assembly 1

16 | GB1235-76 0O #H§ O-ring ®38 x 3.1 1 /R A8BO x5
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LonkinG 72T Figure 31

A% EF @A Hydraulic Steering Gear (LG855.06.12)

HYDRAULIC STEERING GEAR
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LONKING 72X Figure 31
A EEE A Hydraulic Steering Gear (LG855.06.12)
ltem Parts number Chinese Description English Description Specification Qty Remarks
1 | GB/T6170 HEA Nut M10 1
2 | GB/T93 HE Washer 10 5
3 | GB/T971 WE Washer 10 1
4 | LG853.06.02.01 7 ) 7% B R, Steering wheel assembly 1
5 | LG853.06.02.02 Fa it Conducting sleeve 1 & A 306114-115D
6 | GB/T5783 A Bolt M6 x 12 2
7 | GB/T93 HE Washer 6 3
8 | LG853.06.02-001 0, 41 B AR Electronic lock securing board 1 &4 306113D
9 | LG853.06.02.03 AT KR E TR Combined switch securing board 1 &% 306110-111D
10 | GB276-89 3 7] ) SR K Single row radial ball bearing 104 1
11 | GB/T5783 e Bolt M6 x 20 1
12 | LG853.06.02.04 e dh Steering shaft 1
13 | LG853.06.02.05 ShEE Outer shealth 1
14 | GB/T5782 A Bolt M10 x 85 4
15 | GB/T301-1995 BT R Roller bearing 51106 1
16 | LG853.06.02.08 = Pipe seat 1
17 | LG853.06.02.07 ARJEEEAL (F IR )| Hydraulic steering gear with valve TLF-E1000C 1
block (select implement) (FKBR3020)
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LonkinG 72T Figure 31

A% EF @A Hydraulic Steering Gear (LG855.06.12)

HYDRAULIC STEERING GEAR
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LONKING 72X Figure 31
A EEE A Hydraulic Steering Gear (LG855.06.12)
ltem Parts number Chinese Description English Description Specification Qty Remarks
18 | LG853.06.02-003 1 A Adjusting gasket 1
19 | GB/T6170 24 Nut M6 1
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LonkinG 72T Figure 32
Fl# A A KE% & Coaxial Flow Amplifying Steering Gear
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LONKING 72X Figure 32
Fl#AZHK K% B Coaxial Flow Amplifying Steering Gear
ltem Parts number Chinese Description English Description Specification Qty Remarks
1 | TLF1.A101 JER 4R Valve body 1
2 | BZZ1.A102 A Front cover 1
3 | BZZ1.A406 O H & HE O-ring P79 x 2 2
4 | TLF1.A301 &) 7% Valve spool 1
5 | TLF1.A302 BE=S Valve bush 1
6 | BZZ1.A303 #E A Spring plate 6
7 | BZZ1.A304 WA Dial pin 1
8 | BZZ1.A305/TLF1.A306 | B4zh4h Connecting shaft 1
9 | BZZ1.A306 fg#k Separating disc 1
10 | BZZ1.A307 T Rotor 1
11 | BZZ1.A308 T F Stator 1
12 | BZZ1.A309 FRALAE Locating pillar 1
13 | BZZ1.A310 EE Rear cover 1
14 | BZZ1.A312 PNEEEZS Big sprag 1
15 | BZZ1.A315 IS A AR Thrust needle bearing 1
16 | BZZ1.A311 N FBER Small sprag 1
17 | BZZ1.A313 =S Sleeve 1
18 | BZZ1.A314 HAER Connecting block 1
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LonkinG 72T Figure 32
Fl# A A KE% & Coaxial Flow Amplifying Steering Gear

COAXIAL FLOW AMPLIFYING STEERING GEAR
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LONKING 72X Figure 32
Fl#AZHK K% B Coaxial Flow Amplifying Steering Gear
ltem Parts number Chinese Description English Description Specification Qty Remarks
19 | GB3452.1-82 O HEZEHBE O-ring O77.5 % 2.65 1
20 | BZZ1.A401 X %3 B X-ring 1
21 | BZZ1.A402 #l Gasket 2
22 | BZzZ1.A403 PE Guide cover 1
23 | TLF1.A304 18 17 B R, Check valve assembly 1
24 | BZZ5.A401 NEEr Oil plug 1
25 | GB1235-76 O B &4 B O-ring ®50 x 3.1 1
26 | GB3452.1-82 O HZEHBE O-ring ®25.8 x 2.65 1
27 | GB/T70.1-2000 SRAT Screw M8 x 20 4
28 | GB/T859-1987 HE Washer 8 4
29 | GB/T5785-2000 Ak Bolt M10 x 1.25 x 85 7
30 | BZZ1.A405 AR AT Combined washer 7
31 | GB1235-76 O M %4 B O-ring 20 x 2.4 1
32 | TLF1.A305 il Throttle plug 1
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LonkinG 72T Figure 33
%) h4r Steering Cylinder (LG855.06.13/LG855.06.14)

STEERING CYLINDER
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LONKING 72X Figure 33
3@ Steering Cylinder (LG855.06.13/LG855.06.14)
ltem Parts number Chinese Description English Description Specification Qty Remarks

1 | JB/T8879-2001 * AR Joint bearing GE50ES-C3 2 i
2 | GB/T893.1 FUR b 45 ) Spring sprag 75 4 65Mn
3 | AF 055A 25071 by & B Dust ring 55 x69 x 8 1 &% R g
4 | GB/T894.1 A L E 90 Spring sprag for shaft 1 65Mn
5 | BS 5564 P5008 EEAMTIHE Piston seal ring 55 x65 %10 1 PU
6 | ZL50F-630001B 7N Ring 1 45
7 | ZL50F-630002A I E Spring sprag 1 BREREANLL | A
8 | FR 5507 Q5029 FKIR Support ring 55 x 60 x 9.7 2 3G IR BN EE S A
9 | ZL50F-631000B #T4K Cylinder body 1 S

10 | 2-341 O # O-ring @88.27 x 5.33 1 NBR80

11 #HE Sprag 100 x 91 x 1.52 1 R @ T

12 | BR 055A 00601 2B Bumper ring 55x70.5%6 1 PTFE+NBR

13 | CDM855.06.13-01 FEE Guide sleeve 1 QT450-10

14 | CDM856.630001 & EAT Piston rod 1 45

15 | 2-227 O MH O-ring ®53.57 x 3.53 1 NBR80

16 | KR 0100 00701 EEZHE Piston seal ring 100 x 84.5 x 6.3 1 PTFE+NBR

17 | FR 9510 Q5029 F AR Support ring 95 x 100 x 9.7 2 IR BB R AT

18 | ZL50F-630005C EE Piston 1 45

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 116



LonkinG 72T Figure 34
IHE&/E % % Implement Hydraulic System

IMPLEMENT HYDRAULIC SYSTEM
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LONKING 72X Figure 34
IH&E %% Implement Hydraulic System
ltem Parts number Chinese Description English Description Specification Qty Remarks

1 | GB/T5783 A Bolt M10 x 20 6

2 | GB/T93 HE Washer 10 80

3 | GB/T971 HE Washer 10 4

4 | LG50D.07-001 AL AR AT Tilt cylinder indicating rod 1

5 | LG853.07-005 LR RS RAE S Tilt cylinder connecting seal seat 2

6 | GB/T3452.1-1992 O # B O-ring @95 x 5.3 6

7 | GB/T3452.1-1992 O # O-ring @80 x 5.3 2

8 | LG855.07.01 2 ke Tilt cylinder 1 /& A4 LG50F.07100A

9 | GB/T5782 A Bolt M10 x 70 24
10 | GB1235-76 O # O-ring ®38 x 3.5 6
11 | LG855.07.03 b AL AT IR AR Front chamber pipe of tilt cylinder 1 J& % LG50F.07001-002A
12 | 30F(32)-H/25/28-2S HF R B AR Hose from distribution valve to tilt 2

-L1500 cylinder

13 | LG855.07.04 AL S AN Rear chamber pipe of tilt cylinder 1 J& % LG50F.07003-003A
14 | LG855.07.05 FA AL ISR Front chamber pipe of lift cylinder 1 J&# LG50F.07004-004A
15 | LG855.07.06 A b AL AT IR AR Front chamber pipe of lift cylinder 1 5 LG855.07.05 & 4&*+4k
16 | LG855.07.07 A AL BN Rear chamber pipe of lift cylinder 1 J& % LG50F.07005-005A
17 | LG855.07.08 FHAE LS IR Rear chamber pipe of lift cylinder 1 L5 LG855.07.07 A A&k
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LonkinG 72T Figure 34
IHE&/E % % Implement Hydraulic System

IMPLEMENT HYDRAULIC SYSTEM
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LONKING 72X Figure 34
IH&E %% Implement Hydraulic System
ltem Parts number Chinese Description English Description Specification Qty Remarks

18 | LG853.07-006 A A ik R 4T Lift cylinder connecting seal seat 4

19 | GB/T3452.1-1992 O @ O-ring ®71x53 4

20 | 80H-H/25/28-2S-L1500 | shAf 4% Lift cylinder hose 4

21 | H-H/38/42-1-L435 S IR v s B Distribution valve oil return hose 1

22 | LG855.07-001 T x Pipe clamp 2

23 | GB/T5783 e Bolt M8 x 80 2

24 | GB/T97.1 HE Washer 8 12

25 | GB/T93 HE Washer 8 4

26 | GB/T6170 SR A Nut M8 12

27 | LG853.07-004 JEh @bt g k/AE | Rear frame oil return transition 2 &% LG50F.07031A

R connector press plate
28 | GB/T5782 Ak Bolt M10 x 50 4
29 | LG855.07.09 AT E 42w sk at g sk Front frame oil return transition 1 J& A LG50F.07032-033A
connector

30 | H-H/38/42-11-L1152 S E IR Articulated oil return hose 1

31 | H-H/32/34-4S-L1260 BFHBIRE Articulated oil inlet hose 1

32 | LG853.07-002 a1 (&) F&stihid | Front(rear) frame oil inlet transition 2 /&% LG5H0F.07035A

IR AR B AR

connector press plate
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LonkinG 72T Figure 34
IHE&/E % % Implement Hydraulic System

IMPLEMENT HYDRAULIC SYSTEM
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LONKING 72X Figure 34
IH&E %% Implement Hydraulic System
ltem Parts number Chinese Description English Description Specification Qty Remarks
33 | GB/T5782 A Bolt M10 x 42 4
34 | P5100-F100NM457.97G| 467 Gear pump 1 Optional
LG853.07.22 WS Gear pump CBGJ2100 1 Standard
35 [ LG853.06-001 B R Seal gasket 1
36 [ GB/T97.1 HE Washer 12 2
37 | GB/T6170 ¥ Nut M12 7
38 [ GB/T93 HE Washer 12 15
39 | ®51 x 4-1.520 R IR Oil suction hose 1
40 | JB/T8870-1999 "% 5 Pipe clamp ®51-70 2 J&# LG50F.06012A
41 | LG853.07-007 JEH Press plate 8
42 | GB1235-76 o A @ O-ring @45 x 3.5 8
43 | 45F(32)-270°-90F IHFR B HRE Implement pump oil outlet hose 1
(32)/25/28-2S-L500
44 |LG855.07.10 IAEF A hERE Implement pump oil outlet pipe 1 /&% LG5H0F.07017-018A
45 | H-H/38/42-1-L540 = i AL Oil return hose 1
46 | LG855.07.11 & HE 2w it 4k Rear frame oil return transition 1 J& 4 LG50F.07034-034A
connector
47 |LG853.07.04 A& Rt it g s sk Front frame oil inlet transition 1 J& 4 LG50F.07036-036B
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LONKING 72X Figure 34
IH&E %% Implement Hydraulic System
ltem Parts number Chinese Description English Description Specification Qty Remarks
connector

48 | GB/T5782 A Bolt M12 x 180 3

49 [ LG50EX.07.06 IR B E IR4R% | Pipe | of distribution valve lift rear 1 &% LG50F.07010-011A
(—) chamber

50 | LG50EX.07.07 SR FHAF IR AT E4RE | Pipe | of distribution valve lift front 1 J& % LG50F.07006-008A
(—) chamber

51 | LG50EX.07-001 JEA Press plate 1 /& LG50F.07016A

52 | GB/T5783 A Bolt M12 x 45 4

53 | GB1235-76 O MH O-ring 50 x 3.1 2

54 | LG50EX.07.08 H-Be iR Sh A BE S B4R | Pipe |l of distribution valve lift rear 1 /& # LG50F.07012-012A
(=) chamber

55 | LG50EX.07.09 SBR A BR AT 4R | Pipe Il of distribution valve lift front 1 /& LG50F.07009-009A
(=) chamber

56 | LG855.07-003 gk Pipe clamp 1

57 | GB/T5783 A Bolt M8 x 30 2

58 | GB/T5783 A Bolt M10 x 30 2

59 | LG855.07.02 A AL Lift cylinder 2 /& A4 LG50F.07200A

60 | GB/T6170 2 Nut 8
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LONKING 72X Figure 34
IH&E %% Implement Hydraulic System
ltem Parts number Chinese Description English Description Specification Qty Remarks
61 | LG50EX.07-005 &k Pipe clamp M10 4
62 [ LG50EX.07.10 B IR =) sk 4R Distribution valve oil return pipe 1 J& % LG50F.07015-015A/LG
50F.07015-015B
63 | LG50EX.07.04 Bz % 35 Implement valve D32 1
64 | LG50EX.07.11 FHEIE L Pilot control system 1
65 | 90F(38)-H/32/34 A i) g Distribution valve oil inlet hose 1
-4S-L800
66 | GB3452.1-1992 0O # & O-ring ®58 x 3.55 1
67 | LG50EX.07.12 R B e AR Hydraulic system oil return pipe 1 J&# LG50F.07019-020A
68 | LG853.07-001 FEAR Press plate 1 /&% LG50F.07037A
69 | LG855.07.22 IR HENE Implement pump oil inlet pipe 1 AREL
LG856.071.04 IR HARE Implement pump oil inlet pipe 1 LA
70 | GB3452.1-1992 0O # & O-ring ®51.5 x 3.55 1
71 | GB/T5782 Ak Bolt M12 x 85 4
72 | GB/T5782 e Bolt M8 x 130 4
73 | LG50EX.07-003 Ek Pipe clamp 1 /&% LG50F.07025A
74 | LG50EX.07-004 S Pipe clamp 2 /&4 LG50F.07026A
75 | GB/T5783 e Bolt M10 x 35 36
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LONKING 72X Figure 34
IH&E %% Implement Hydraulic System
ltem Parts number Chinese Description English Description Specification Qty Remarks
76 | GB/T5783 A Bolt M12 x 35 4
77 | LG50EX.07.16 4FLi® 244k 8 B | Hose securing bracket from 1
g4 distribution valve to tilt cylinder
78 | LG855.07-006 &k EAR Pipe clamp press plate 4 1%
79 | GB/T5782 A Bolt 8
80 | LG50EX.07.13 AL B TR Lift arm pipe securing plate 1
81 | LG50EX.07.14 N ARE B AR Lift arm pipe securing plate M10 x 60 1
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Figure 35

&F#9 %% Pilot Control System (LG50EX.07.11)

PILOT CONTROL SYSTEM
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LONKING 72X Figure 35
%59 % % Pilot Control System (LG50EX.07.11)
ltem Parts number Chinese Description English Description Specification Qty Remarks
1 | JB1002-77 # B Washer 14 14
2 | GB3733.2-83 AKX Ai@iEkiKk J8| Ferrule end straight adapter J8 14 M16 x 1.5
3 | 90H-H/8/8-I-L1152 FFEFIIRE Pilot control hose (M16 x 1.5) 5
4 | 90H-H/8/8-1-L800 S FiEH R E Pilot control hose (M16 x 1.5) 1
5 | GB3748.2-83 FAX AiEEkKk J8 | Ferrule end straight adapter J8 (M16 x 1.5) 10
6 | GB3763-83 F & XE kR B Ferrule pipe connector nut (M16 x 1.5) 10
7 | H-H/8/8-1-L1152 S FiEH R E Pilot control hose (M16 x 1.5) 9
8 | GB/T97.1 HE Washer 10 8
9 | GB/T5783 A Bolt M10 x 25 8 8.8
10 | GB/T93 HE Washer 10 8
11 | JZDXF-00 ¥ FAm 0 TR R Single handle pilot control valve 1 Assemble this or item 22
12 | LG50EX.07.11.04 Ak 7] Oil supply valve 1 WYF65
13 | GB3733.2-83 F &Kok A 3Kk Ferrule end straight adapter G14 (M20 x 1.5) 1
G14
14 | JB1002-77 #E Washer 18 1
15 | 90H-H/13/14-1-L1500 S5 e ARE Pilot valve oil return hose (M20 x 1.5) 1
16 | GB/T5783 A Bolt M8 x 20 5 8.8
17 | GB/T93 HE Washer 8 5
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Figure 35

&F#9 %% Pilot Control System (LG50EX.07.11)

PILOT CONTROL SYSTEM
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LONKING 72X Figure 35
%589 % % Pilot Control System (LG50EX.07.11)

ltem Parts number Chinese Description English Description Specification Qty Remarks
18 | LG50EX.07.11.03 SN i Oil supply valve mounting bracket 1
19 | 90H-90° -90H/8/8-I- Aty 7] 1 i A Oil supply valve oil inlet hose (M16 x 1.5) 1
L650

20 | 90H-H/8/8-1-L600 S FiEH R E Pilot control hose (M16 x 1.5) 3

21 | LG50EX.07.11-002 S HhE B Pilot control oil pipe securing plate 2 &% LG50F.07601A

22 | DXS-00 ¥ FAm TR R Single handle pilot control valve 1 Assemble this or item 11
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Figure 36

&R H A % R Hydraulic Tank Assembly (CDM855EK.13.09)

HYDRAULIC TANK ASSEMBLY
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LONKING 72X Figure 36
&% 4 % mx, Hydraulic Tank Assembly (CDM855EK.13.09)
ltem Parts number Chinese Description English Description Specification Qty Remarks
1 | CDM855EK.13.09.01 7R JE T AR AR Hydraulic tank body 1
2 | GB/T5783 A Bolt M16 x 40 4 8.8
3 | GB/T971 W Washer 16 7
4 | GB/T93 HE Washer 16 7
5 | GB/T5783 A Bolt M12 x 35 2 8.8
6 | GB/T97.1 WE Washer 12 10
7 | GB/T93 HE Washer 12 10
8 | GB/T 6170 $RHF Nut M12 2 8
9 | LG853.13.08.04 TEREFER Air cleaner 1 sty /AR
10 | GB/T5783 A Bolt M8 x 20 4 8.8
11 | GB/T93 HE Washer 8 16
12 | GB/T971 WE Washer 8 16
13 | LG853.13.08.05 B 7 i A Oil indicator 2 sy /A5
14 | GB/T5783 Ak Bolt M16 x 35 3 8.8
15 | CDM856.13.09.01 =ik RS Oil return filter element 1 sy /A5
16 | GB/T5783 A Bolt M10 x 25 12 8.8
17 | GB/T93 HE Washer 10 12
18 | GB/T97.1 #E Washer 10 12
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Figure 36

&R H A % R Hydraulic Tank Assembly (CDM855EK.13.09)

HYDRAULIC TANK ASSEMBLY
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LONKInG 72X Figure 36
&% 4 % mx, Hydraulic Tank Assembly (CDM855EK.13.09)
ltem Parts number Chinese Description English Description Specification Qty Remarks
19 | LG855.13.09.04 Bk LE Oil return flange cover 1 15 )
20 | LG855.13.09-001 #l Gasket 1 s/ AR
21 | LG853.13.08-003 4k Magnet P80 x P40 x 12 1 shm / AER
22 | LG853.13.08.03 Ao E Oil drain cover 1 15 A
23 | LG853.13.08-001 3k Stopper 1 14 F
24 | LG853.13.08-002 #R Gasket 1 shmy /AR
25 | CDM856.13.09.02 Bt % Oil suction filter element 1 SNy ) A5
26 | LG853.13.09.03 kZE Flange cover 2 14 J
27 | LG853.13.09-002 #R Gasket 2 Shy | AER
28 | CDM855EK.13.09.03 | £ fesh )z Left ladder weldment 1
29 | GB/T5783 A Bolt M12 x 25 10 8.8
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Figure 37

Rk 46 & & Fuel tank assembly (CDM855EK.13.09)

FUEL TANK ASSEMBLY
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LONKING 72X Figure 37
PRk 48 % & Fuel tank assembly (CDM855EK. 13.09)
ltem Parts number Chinese Description English Description Specification Qty Remarks

1 | GB/T5783 A Bolt M16 x 35 3 8.8
2 | GB/T97.1 HE Washer 16 3
3 | GB/T93 HE Washer 16 3
4 | LG853.13.08.04 TERIEFE Air cleaner 1 s/ AERA
5 | GB/T5783 e Bolt M8 x 20 4 8.8
6 | GB/T93 HuE Washer 8 4
7 | GB/T97.1 HE Washer 8
8 | CDM855EK.13.08.02 | #&3h 454k Fuel tank body 1
9 | GB/T6170 $EAE Nut M12 2 8

10 | GB/T93 HE Washer 12 10

11 | GB/T97.1 W Washer 12 10

12 | GB/T5783 A Bolt M12 x 35 2 8.8

13 | LG855.13.08-001 A 4 Pin 2 15 A

14 | GB/T91 Vim=Lt cotter pin 4 x 60 2

15 | LG853.13.08.05 &) 7 i AT Oil indicator 3 sy ) A5 A

16 | CDM855EK.13.08.03 | & /fe#h )24 Right ladder weldment 1

17 | GB/T5783 A Bolt M12 x 25 10 8.8

18 | LG853.13.08-002 #l Gasket 1 Shy | AER
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Figure 37

Rk 46 & & Fuel tank assembly (CDM855EK.13.09)

FUEL TANK ASSEMBLY
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LONKING 72X Figure 37
PRk 48 % & Fuel tank assembly (CDM855EK. 13.09)
ltem Parts number Chinese Description English Description Specification Qty Remarks
19 | GB/T5783 A Bolt M10 x 25 6 8.8
20 | GB/T93 WE Washer 10 6
21 | GB/T97.1 #E Washer 10 6
22 | LG853.13.08.03 b E Oil drain cover 1 15 A
23 | LG853.13.08-001 3k Stopper 1 44 F
24 | LG853.13.08-003 P45k Magnet ®80 x P40 x 12 1 sy /A5 R
25 | LG853.13.08.02 o s 8 o 55 B R, Oil suction filter assembly 1 shwy /4R
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Figure 38

ZHE w4 Lift Cylinder (LG855.07.02)

LIFT CYLINDER
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LONKING 72X Figure 38
HAE 4 Lift Cylinder (LG855.07.02)
ltem Parts number Chinese Description English Description Specification Qty Remarks
1 | GB/T893 FUR 3 4 ) Spring sprag for shaft 105 2
2 | JB/T8879-2001 * 7 HhAK Joint bearing GE70ES-C3 1
3 | GB/T 308-1989 ARMER Steel ball SP8 2
4 | ZL50F-720002C EE Piston 1 15 A
5 | GB/T 77-2000 oS A T3k B w BB AT Socket head flat set screw M12 x 28 1 45H
6 EADEEIN Dirt accumulating ring 180 x 172 x 6 1
7 | GB/T 77-2000 A o~ A o KT K AT Socket head flat set screw M12 x 18 1 45H
8 | OK 0180 00701 FREHE Piston ring 180 x 159 x 8 1 S
9 | FR HO51 Q5029 F KR Support ring 175 x 180 x 15 2 I
10 | 2-241 O B O-ring 98.02 x 3.53 1
11 | ZL50F-721000A 14K Cylinder body 1 1A
12 | CDM50F-720003 &R Piston rod 1 &
13 | FR A005 Q5029 FARIR Support ring 100 x 105 x 15 2 V&3
14 | BR 100A 00601 2% 4 B Bumper ring 100 x 1155 % 6 1 VS
15 | CDM50F-720004 FEHE Guide sleeve 1
16 | 2-364 O B O-ring 170.82 x 5.33 1
17 ZHHE Sprag 180 x 171 x 1.52 1
18 | B3 A015 P5008 HEEFEHE Piston seal ring 100 x 115 x 9 1 T
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Figure 38

ZHE w4 Lift Cylinder (LG855.07.02)
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LONKING 72X Figure 38
FhAF 4L Lift Cylinder (LG855.07.02)
ltem Parts number Chinese Description English Description Specification Qty Remarks
19 | AF 100A Z5071 By & Dust proof ring 100 x 114 x 8 1 T
20 | GB/T5785 A Bolt M20 x 1.5 x 55 12 8.8 A&
21 | GB/T93 WE Washer 20 12
22 | GB/T79-2000 WK SRAT Set screw M10 x 30 1 14H A8 %
23 | ZL50F-720005A FAF K Oil suction filer 1 44 F
24 | GB/T 77-2000 R o< ATk K T BB AT Socket head flat set screw M12 x 10 2 45H
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Figure 39

%518 % A Pilot Valve Assembly

PILOT VALVE ASSEMBLY
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LONKING 72X Figure 39
%318 % %, Pilot Valve Assembly
ltem Parts number Chinese Description English Description Specification Qty Remarks
1 | DJS-0001 K 2 A Long nut 2 P
2 | DJS-0002 HBIRE Rubber cover 2
3 | DJS-0003 JEAR Press plate 2 YEEE
4 | GB54-76 55 A R ¥R Hexagon thin nut M12 x 1.25 2 WA
5 | DJS-0004 AR Articulated bolt 2 P
6 | GB882-76 A 4 Pin A10d6 x 32 2 -84
7 | GB/T91-2000 I 1 44 Cotter pin 2x12 2
8 | DJS-0005 U BIBRIEZR U-type connecting frame 2 4EEE
9 | DJS-0006 EE Press cover 2 i3
10 | GB/T70.3-2000 P < A oLk SR AT Socket head sunk screw M8 x 105 2
11 W, B sk Electromagnet 3
12 | DJS-0007 TRATLA4F Support rod components 4
13 | DJS-0008 sk A Armature washer 4
14 | DJS-0009 X% Big spring 4
15 | DJS-0010 [BYRE R S Magnet proof spring pocket 4
16 | DJS-0011 S L Mounting plate 1 P
17 | DJS-0012 FRHE Narrow paper washer 4
18 | DJS-0013 AT S5 Support rod guide sleeve 1
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Figure 39

%518 % A Pilot Valve Assembly

PILOT VALVE ASSEMBLY
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%318 % %, Pilot Valve Assembly
ltem Parts number Chinese Description English Description Specification Qty Remarks

19 | DJS-0014 KgEHE Big spring washer 4

20 | DJS-0015 KRB Big washer 4

21 | DJS-0016 AR AR Wide paper washer 12

22 | DJS-0100 PR AR 2B Valve body 1

23 | DJS-0017 4408 1

24 | GB867-86 F B kHr4T Half-round head rivet 2%x6 2 484
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Figure 40

4k 1 Oil Supply Valve

OIL SUPPLY VALVE
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LONKING 72X Figure 40
44 | Oil Supply Valve
ltem Parts number Chinese Description English Description Specification Qty Remarks
1 | GYF65-001 R IR 58S Reducing valve spring seat 1
2 | GYF65-002 B R 5 Safety valve spring seat 1
3 | GYF65-014 23 Stopper 2
4 | GYF65-004 AR Adjusting washer 3
5 | GYF65-005 N = Safety valve spring 1
6 | GYF65-006 a4 TR TR Safety valve spool 1
7 | GB/T308 AR ER Steel ball DW8.5 2
8 | GYF65-007 5 R % Check valve spring 1
9 | GYF65-008 R AR Valve body 1
10 | GYF65-009 3k Connector 1
11 | NXQ-L0.4/10-H i fe, 25 Accumulator 1
12 | GYF65-010 o Ak Socket head stopper 1
13 | JB/T982 A B A Combined washer 10 4
14 | GYF65-011 PBRJE AT Reducing valve stem 1
15 | GYF65-012 58 3 Spring seat 1

16 | GYF65-013

IR JE R 5% %

Reducing valve spring
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33k 4r Tilt Cylinder (LG855.07.01)
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LONKING 7T Figure 41
#}ih4r Tilt Cylinder (LG855.07.01)
ltem Parts number Chinese Description English Description Specification Qty Remarks
1 | ZL50F-711000B ¥z Cylinder body 1 ik rcs
2 47 IR Dirt accumulating ring 200 x 192 x 6 1 PTFE
3 | FR K052 Q5029 SRR Support ring 195 x 200 x 15 2 K IREN B K A
4 | OK 0200 00701 FEEHE Piston ring 200 x 179 x 8 1 PTFE+NBR
5 | ZL50F-710001C ERE Piston 1 45
6 | CDM50F-710002 FEE Guide sleeve QT450 - 10 1
7 | GB/T5785-2000 FAL Bolt M20 x 1.5 x 55 12 |88 4
8 | GB/T93-87 #E Washer 20 12 | 65Mn
9 | CDM50F-712000 & EAF Piston rod 1 et
10 | ZL50F-710003A JE Press block 1 Q345A
11 | GB/T5783-2000 ZAb Bolt M8 x 20 2 8.8 A&
12 | GB/T93-87 HE Washer 8 2 65Mn
13 | ZL50F-710004A LS Shaft sleeve 1 40Cr
14 | AF 110A 25071 % B Dust ring 110 x 126 x 9 1 & RIRIERS
15 | B3 B025 P5008 & EAFEHE Piston seal ring 110 x 125 x 9.6 1 PU
16 | 2-367 0 HHE O-ring ®189.87 x 5.33 1 NBR80
17 BE Sprag 200 x 191 x 1.52 1 Rw A
18 | BR 110A 00601 s Bumper ring 110 x 1255 x 6 1 PTFE+NBR
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LONKING 7T Figure 41
#33h4x Tilt Cylinder (LG855.07.01)
ltem Parts number Chinese Description English Description Specification Qty Remarks
19 | FR B008 Q5029 FRIR Support ring 110 x 115 x 9.7 2 Y& IR By B S A
20 | 2-245 0O # B O-ring ®10.72 x 3.53 1 NBR80
21 | GB/T 308-1989 AR TR Steel ball S8 1
22 | GB/T 77-2000 A o~ A 5 BT AT Socket head flat set screw M12 x 44 1 45H
23 | GB/T 77-2000 oS A T3k B T BB AT Socket head flat set screw M12 x 10 1 45H
24 | GB/T893.1-86 LA B4 B Spring sprag 120 2 65Mn
25 | JB/T8879-2001 PR Joint bearing GES8OES-C3 1 B
26 | ZL50F-7110005 B AR Plate 1 ek,
27 | GB/T5783-2000 e Bolt M8 x 16 2 8.8
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Figure 42

4B Implement Valve
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LONKING 7T Figure 42
4Bl Implement Valve
ltem Parts number Chinese Description English Description Specification Qty Remarks
1 | D32-0001 HE End cover 2
2 | GB/T2345.1-1992 O A %3 E O-ring ®42.5 x 3.55G 2
3 | D32-0002 R 4K Valve body 1
4 | GB70-1985 AT Screw M10 x 45 4
5 | GB/T93-1987 W Washer 10 8
6 | D32-0003 (AP Rubber stopper 4
7 | D32-0004 wmILE R 1 Oil hole gasket | 2
8 | D32-0005 MILER 2 Oil hole cover board | 2
9 | GB/T5783-1986 $EAR Bolt M12 x 15 4
10 | D32-0400 ER ] Main safety valve 1
11 | D32-0300 3 15) 7] Check valve 3
12 | D32-0500 iy =] Sequence valve 1
13 | D32-0600 T AN 7 Overloading valve 2
14 | GB/T3452.1-1992 O A ZF3HE O-ring 1
15 | GB/T3452.1-1992 O AZEHE O-ring 1
16 | GB/T3452.1-1992 O A %3 FE O-ring ®252.5 x 3 2
17 | GB/T3452.1-1992 O HZEHBE O-ring ®18 x 2.65 2
18 | GB70-1985 $RAT Screw M10 x 45 4
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Figure 42

4B Implement Valve
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LONKING 7T Figure 42
4Bl Implement Valve
ltem Parts number Chinese Description English Description Specification Qty Remarks
19 | D32-0006 Wil s 2 Oil hole gasket Il 2
20 | D32-0007 WmILEMR 2 QOil hole cover I 2
21 | GB/T5783-1986 A Bolt M10 x 10 4
22 | D32-0100 FhEF R AT LA Lift arm valve stem 1
23 | D32-0003 A 2 End cover I 2
24 | D32-0004 3k Stopper M18 x 1.5 3
25 | GB/T3452.1-1992 O AEHE O-ring ®16 x 2.65 3
26 | D32-0200 53¢ R AT Tilt valve stem 1
27 | GB/T3452.1-1992 O A ZEHE O-ring ?36.5 x 3.55G 1
28 | D32-0005 HE End cover 1
29 | GB/T5783-1986 Ak Bolt M12 x 30 2
30 | GB/T93-1987 HE Washer 12 2
31 | GB/T867-86 F B k44T Half-round head rivet 2
32 | D32-0011 0 Nameplate 1
33 | GB/T3452.1-1992 O AZEHE O-ring 53 x 2.65G 2
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SERVICE BRAKE SYSTEM

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL COPYRIGHT © 2009

Page 159



LONKING 7T Figure 42
B4 3h % 4 Service Brake System
ltem Parts number Chinese Description English Description Specification Qty Remarks
1 | LG853.08-010 Bk Pipe connector 8
2 | LG853.08-011 HE Washer 8
3 | LG853.08-005 HE Washer 12
4 | LG853.08.04 kg Qil inlet pipe 4
5 | LG853.08-015 PR Guide plate 1
6 | LG853.08.05 R Front axle oil pipe 2
7 | LG853.08-012 B R Z iR 4k Front axle oil pipe T-connector 1
8 | LG853.08.03 He ) Tl g Air booster pump oil outlet pipe 2
9 | LG853.08-004 FRIE A Connecting bolt 2
10 | LG853.08.10 VI ES Air booster pump LYGG0A 2
11 | LG853.08-013 ATk Brake pipe connector 4
12 | LG853.01-005 g Pipe clamp 2
13 | 90C-C/8 | -L=3200 H| W ZH A0 S &% | Hose from brake valve to front 1 41
booster pump
14 | LG853.08.12 SERBE Air pressure gauge connecting pipe | L=1300 1
15 | LG853.08.09 A4 3 1 Air brake valve XM60D-3514002 1
16 | LG853.01-002 ¥k Connector 1
17 | LG50EX.08-001 H 2 vg id 4k Brake X-connector 1 J& # LG50F.08003A
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Figure 42-1
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LONKING 7T Figure 42
B4 3h % 4 Service Brake System
ltem Parts number Chinese Description English Description Specification Qty Remarks

18 | C/81-L=3300 1% A HE 2B B IR AR Hose from air tank to brake valve 1 ba]

19 | 90C-C/8 | -L=1400 s hIE 2 & A R ik | Hose from brake valve to rear 1 ST

booster pump

20 | LG855.08.01 JEhm ) T E i Rear booster pump bracket 1 J& A LG50F - 08004-005A
21 | LG853.08.06 JE R Rear axle oil pipe 1

22 | LG853.08-014 JE i 3E = 38 4k Rear axle oil pipe T-connector 1

23 | LG853.08.11 2 Brake hose NJ130 1

24 | LG853.08-001 K Connector 4

25 | LG853.08-002 ST IR X 42 Relief valve bracket 1

26 | LG853.08.08 7 18] Relief valve EQ153(LYG)-3512002 1

27 | LG853.08.02 AR 42 3R Steel wired hose 1

28 | LG853.08.15 AR EHTIRRE Pipe from air pump to relief valve 1 b

29 | LG853.08.01 A R Air tank assembly 1

30 | GB/T93 W Washer 8 8

31 | GB/T5782 AR Bolt M8 x 85 2

32 | GB/T5783 A Bolt M8 x 25 8

33 | GB/T97 .1 HE Washer 8 6

34 | GB/6170 2 Nut M8 2
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LONKING 7T Figure 42
B4 3h % 4 Service Brake System
ltem Parts number Chinese Description English Description Specification Qty Remarks

35 | GB/T5783 A Bolt M12 x 30 2
36 | GB/T5783 A Bolt M6 x 12 2
37 | GB/T93 H B Washer 6 6
38 | JB1002 H# B Washer 22 10
39 | LG853.08-008 HSHITH K =8k Brake lamp switch T-connector 1

40 | GB/T5783 AR Bolt M12 x 20 4
41 | GB/T93 HE Washer 12 6
42 | GB/T97.1 HE Washer 12 6
43 | GB/T5783 AR Bolt M8 x 20 2
44 | LG853.08-016 IR Guide plate 1

45 | GB/T5783 A Bolt M6 x 16 4
46 | GB/T971 HE Washer 6 4
47 | LG853.08.14 V=i kg Rear axle oil pipe 1
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LONKING 72X Figure 43
%A, & mx, Air Tank Assembly (LG853.08.01)

ltem Parts number Chinese Description English Description Specification Qty Remarks
1 | LG853.08.01.01 HAH Air tank 1 J& #508401-401C
2 | LG853.08.01.02 AN Inflation valve 1 J7. 71408409
3 | LG853.08.01.03 KR Water drain valve 1 s~ / R A MQP-3553
4 | LG853.08.01.04 S A1) Safety valve 1 s/ J& 3 IN150-35011030
5 | GB/T5783 A Bolt M12 x 30 4
6 | GB/T97.1 HE Washer 12 4
7 | GB/T93 HE Washer 12 4
8 | LG853.08.01-001 Wk Plug 2
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LONKING 72X Figure 44
# X #13) % Disc Brake
ltem Parts number Chinese Description English Description Specification Qty Remarks
1 | 408121 $EAR Bolt M22 4
2 | GB93-76 HE Washer 22 4
3 | 408105-106 A A Inner caliper 1
4 | 408112 SR B4 B Rectangle seal ring 4
5 | GB1235-76 O# B O-ring P20 %24 2
6 | 408112 ER Piston 4
7 | 408110 By ® Dust hood 4
8 | 408111 FHB Snap ring 4
9 | 408107-108 #3h R Brake piece 2 L AR
10 | 408107-109 YA Outer caliper 1
11 | 408103 KEE Air bleeder 2
12 | 408104 K Connector 2
13 | 408124 HE Washer 2
14 | 408120 A Bolt M20 x 1.5 x 56 4
15 | GB93-76 L] Washer 20 4
16 | 408114 EAAY Bolt pin 2
17 | 408101 Ak Pipe connector 1
18 | 408115 L9 Washer 1
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LONKING 72X Figure 44
# X#13) % Disc Brake
ltem Parts number Chinese Description English Description Specification Qty Remarks
19 | GB93-76 H# B Washer 10 2
20 | 408102 #HE Washer 8
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LONKING 72X Figure 45
K2R 5 E 4|3) A % Emergency And Parking Brake System

ltem Parts number Chinese Description English Description Specification Qty Remarks
1 | LG50EX.09.01 F 4= 4] 3h id Manual control brake valve 1 s/ Je A QZ50
2 | 90C-C/8-L=1400 Fx4|h iR 2498544 | Hose from manual brake valve to 1 sy
®E cutoff cylinder
3 | GB/T5783 A Bolt M16 x 45 2
4 | GB/T93 HE Washer 16 2
5 | GB/T971 #l Gasket 16 2
6 | LG50EX.09.04 & R FHE T B EJE Parking brake chamber securing 1 J& # LG50F.09007-008A
bracket
7 | LG50EX.09.02 BEHHAE Parking brake chamber 1 s/ B A QZ50-3507001
8 | LG50EX.09-001 F- I w0 Sh i b Ak Manual brake valve outlet connector 3 J& A LG50F.09002A
9 | 90C-C/81-L=1400 F =8| B I/ AT Manual brake valve inlet connector 1 g
10 | 90C-C/81-L=1800 Fix4|zh W 25 £ 4)5) | Hose from manual brake valve to 1 o)
LERE parking brake chamber
11 | LG50EX.09-002 F- 3245 3 1t Ak Manual brake valve inlet connector 1 /& #LG50F.09001A
12 | LG50EX.09.03 XZ g &4 Cutoff cylinder 1 o]
13 | LG50EX.09-003 Ty A ATt A3k Cutoff cylinder inlet connector 2 J& #LG50F.09003A
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LONKING 72X Figure 46
% 2 Z % Frame System
ltem Parts number Chinese Description English Description Specification Qty Remarks
1 | CDM855E.10 Il .01 ATE 4 Front frame 1
2 | GB/T5783 e Bolt M10 x 20 4
3 | GB/T93 HE Washer 10 4
4 | LG855.10.15 Z BB R Cover board assembly 1
5 | LG853.10.03 A S 4 AT A Tilt cylinder rear pin weldment 1 4&
6 | JB/T7940.1 m AR Oil cup M10 x 1 11 & GBIT1152
7 | GB/T5783 A Bolt M20 x 40 5
8 | GB/T93 HE Washer 20 9
9 | GB/T971 WE Washer 20 7
10 | LG855.10.05 BHAE LAY AT Lift arm upper pin weldment 2 | & #LG50F.10005-005A
11 | LG855.10.06 AL IS 4 b IF A Lift cylinder rear pin weldment 2 J& ALG50F.10007-008A
12 | LG855.10.07 J& ) A SR A Rear steering pin weldment 2 J& ALG50F.10011-012A
13 | LG855.10-002 LR Ra =S Rear sleeve for steering cylinder 2 J&2 #LG50F.10013A
14 | GB/T5783 A Bolt M16 x 35 4
15 | GB/T93 #E Washer 16 12
16 | LG855.10.08 AR B 2 Oil tank securing seat 2 J& #LG50E.10001-002A
17 | CDM855E.10 11 .02 JEF R Rear frame 1
18 | GB/T5783 A Bolt M20 x 35 4
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LONKING 72X Figure 46
% 2 Z % Frame System
ltem Parts number Chinese Description English Description Specification Qty Remarks
19 | LG855.10-003 WEJEH B IR Filter screen 1 J&. 510009C
20 | LG855.10.03 2 ER Sub-frame 1 J& #LG50F.10300B
21 | LG853.10-018 FEEoS Block 8 /& 4410002B
22 | LG855.10-004 AR Copper gasket 2 J& #LG50F.10035A
23 | LG855.10-008 SER LTS Oscillating suspension adjusting 1 TR A
shim
24 | LG855.10.09 B F AL Oscillating suspension pin 2 J& ALG50F.10033-034A
25 | LG855.10.10 B RizhE1 Oscillating suspension oil filling 1 J& #LG50F.10042-042A
pipe |
26 | GB/T5782 A Bolt M12 x 110 8
27 | GB/T93 HE Washer 12 24
28 | GB/T6170 2 Nut M12 8
29 [ GB/T297-1994 FhA Bearing 32215(7515E) 4
30 | LG853.10-008 3% & End cover 1 /7 #4510014C
31 | LG853.10-007 RIEAK Articulated pin 2 /& #510012C
32 | LG853.10-006 JFEAR Press plate 2 /& #510011C
33 | GB/T13871-1992 FB i3t FB-type oil seal 75 x 100 x 12 2
34 | LG853.10-005 EihRE Upper bearing cover 2 &2 4510013C
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LONKING 72X Figure 46
% 2 Z % Frame System
ltem Parts number Chinese Description English Description Specification Qty Remarks
35 | LG853.10-004 TihRE Lower bearing cover 2 J& #510015C
36 | LG853.10-003 AR Adjusting shim —# | &#4510018C
37 | LG853.10-001 tie Upper shaft sleeve 1 J& A G50F.10020A
38 | LG853.10-002 EES Lower shaft sleeve 1 J& #4510017C
39 [ GB/T13871-1992 FB i3t FB-type oil seal 85 x 110 x 12 2
40 | GB/T5783 A Bolt M12 x 30 16
41 | LG855.10.11 AT 4% 648 A Front steering pin weldment 2 J& 4 LG50F.10015-016A
42 | LG855.10.12 ARG A R Right front steering pin oil filling pipe 1 J& #LG50F.10018-018A
43 | LG855.10.13 EATEEE AN R Left front steering pin oil filling pipe 1
44 | LG853.10-021 IR AR AP £ Hose sleeve 2 1% 8 /& #4510150C
45 | LG855.10-006 P RE Adjusting washer —2a
46 | JB/T7940.2-1995 HAR Oil cup M10 x 1 2 & #GB/T1153
47 | GB/T5783 A Bolt M16 x 50 4
48 | LG855.10.14 B EREHE2 Oscillating suspension oil filling 2 1 J& #LG50F.10041-041A
pipe Il
49 | LG855.10-007 B F A Mhe Oscillating suspension pin sleeve 2 J& #LG50F.10032A
50 | LG853.10-023 % Wire clip 2 4 A
51 | GB/T5783 A Bolt M8 x 20 4
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LONKING 72X Figure 46
% 2 Z % Frame System
ltem Parts number Chinese Description English Description Specification Qty Remarks
52 | GB/T93 HE Washer 8 4
53 | GB/T97 .1 HE Washer 8 4
54 | LG853.10-022 EE Lower end cover 1
55 | CDM858A.10 | -001 e EZRIRIPE Rubber bush of rear frame 5
56 [ CDMB855E.10 Il -001 Henfl 52 ) T AR Buzzer securing board 1
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LONKING 7T Figure 47
IH¥ E %% Implement System
ltem Parts number Chinese Description English Description Specification Qty Remarks

1 | CDM855E.11.01 -k Bucket 1
2 | LG853.11.02 FAT Pull rod 1 14
3 | LG855.11.03 HE Lift arm 1 1%
4 | LG853.11.04 B Tilt arm 1 15
5 | LG853.11-001 HAE Lk Lift arm upper shaft sleeve 2 1
6 | JB/T7940.1-1995 HAR Oil cup M10 x 1 8
7 | LG855.11.05 FHA AL LA IR A Lift cylinder upper pin weldment 2 15
8 | LG853.11-002 BE T e Tilt arm middle shaft sleeve 2 1
9 | GB/T5783 A Bolt M24 x 40 1

10 | GB/T93 HE Washer 24 1

11 | GB/T97.1 W Washer 24 1

12 | GB9877.1-88(B # ) A Oil seal 120 x 150 x 12 2

13 | GB/T93 HE Washer 20 7

14 | GB/T97.1 W Washer 20 7

15 | GB/T5783 A Bolt M20 x 40 7

16 | LG853.11-004 FATEHE Pull rod shaft sleeve 2 1%

17 | LG853.11.06 B AN IR A Tilt arm middle pin weldment 1 1

18 | LG853.11.07 3 _EAK IR A Bucket upper pin weldment 3 1%
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LONKING 7T Figure 47
IH¥ E %% Implement System
ltem Parts number Chinese Description English Description Specification Qty Remarks
19 | LG853.11-003 HE T hhE Lift arm lower shaft sleeve 4
20 | LG853.11-005 O %4+ O-ring 8
21 | LG853.11.08 P T A A A Bucket lower pin weldment 2
22 | CDM853.11.01-001 EF 78 Main cutting board 1
23 | CDM853.11.01-002 o B Tooth seat 8
24 | LG855.11 111.01-024 4H Pin 8
25 | LG855.11 111.01-025 HHE Sprag 8
26 | LG855.11 111.01-026 B Tooth sleeve 8
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LONKING 72X Figure 48
B3 F %% Cab System

ltem Parts number Chinese Description English Description Specification Qty Remarks
1 | LG853.12-001 GEEE &) Front windscreen 1 15 A
2 | CDM855E.12 11 .01 Bk IR A Cab weldment 1
3 | LG855.12.02 AR Left door assembly 1 15 A
4 | LG855.12.03 1T E R Right door assembly 1 14 )
5 | LG853.12.05 AR A Rubber pad 4 1A
6 | LG853.12-010 WE Washer 4 15 A
7 | LG853.12-012 g Tie plate 4 14 )
8 | LG855.12-001 4Y Pin 4 A5 )
9 | GB/T889.2 Je k. B 4 sgAF Nylon locknut M18 x 1.5 4
10 | LG855.12-009 #E Washer 8 15 A
11 | CDM858A.12 1 .06 ok Hammer 1 Sy /45 R
12 | LG853.12.11 ITAEAR % Frame rubber strip 6.8m | /A /90
13 | CDM858A.12 1 .05 RK B Fire extinguisher 1 Sy /45 )
14 | LG853.12-002 IIEEHR Glass press plate 8 1A
15 | GB/T818 BEAT Screw M5 x 10 16
16 | GB/T93 HE Washer 5 16
17 | GB/T97.1 HE Washer 5 16
18 | LG853.12.09 4= Door latch 2 EPENEAN
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LONKING 72X Figure 48
Iy ¥ %% Cab System
ltem Parts number Chinese Description English Description Specification Qty Remarks
19 | GB/T5783 A Bolt M8 x 20 4
20 | GB/T93 HE Washer 8 4
21 | GB/T971 H B Washer 8 4
22 | LG853.12-006 J& AN 3k 55 Rear glass 2 1%
23 | LG853.12-020 IKIBIR A Glass rubber sealing 121m | #£H /401
24 | LG853.12.02 5-Faf4s 5-inch hinge 4 o]
25 | LG855.12-002 s Sponge 30 x 410 x 650 1 15 A
26 | LG855.12-003 TRAR A FAT AR Ceiling decoration board 1 4 A
27 | LG853.12-013 A& 1 LR AR Right door upper decoration board 1 14 )
28 | LG853.12-019 22T B AR Left door upper decoration board 1 15 )
29 | LG853.12-015 A Instrument panel 1
30 | LG853.12-016 7 EHLE Steering gear hood 1 ERENEN2
31 | GB/T5783 e Bolt M6 x 20 6
32 | GB/T96.2 HE Washer 6 10
33 | GB/T845 B SSRAT Tapping screw ST4.8 x 19 7
34 | CDMB855E.12 11 -001 ALE A Instrument board 1 15 )
35 | GB/T818 24T Screw M5 x 18 4
36 | GB/T5783 A Bolt M6 x 12 8
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LONKinG 72T Figure 48
I '¥ %4 Cab System
Item Parts number Chinese Description English Description Specification Qty Remarks
37 | GB/T93 H#E Washer 6 8
38 | GB/T97.1 #E Washer 6 8
39 | LG853.12.06 F e ALE) TR B AR Steering gear holder assembly 1 14 )
40 | LG855.12-004 e Sponge 30 x 290 x 365 2 45 A
41 | LG855.12-008 P Sponge 30 x 210 x 365 2 |#A
42 | LG853.12.01.01 RKAE Wind hood 1 15
43 | LG855.12-005 AT TF EAR Right door lower decoration board 1 14 F)
44 | LG855.12-006 1T TF E AR Left door lower decoration board 1 &
45 | LG855E.12-002 o3 Ground pad 1 EANEND!
46 | LG855E.12.01 RS Sy Pilot mounting box 1 45 A
47 | LG30F.12-017 KERIPEE Wire harness sheath 2 14 A
48 | LG853.12-007 J=A g8 Rear window glass 1 14 A
49 | CDM853.12.10 AE AT Seat 1 |4/ ESC2-6% kB s o
50 | CDMB855E.12-002 J& T F AR Rear lower decoration board 1 48 F)
51 | LG853.12-005 & b AR Rear upper decoration board 1 1% R
52 | LG853.12-003 WA AT Plastic rivet 44 (R /M
53 | LG853.12.08 EX Rearview mirror 2 |#EA/h
54 | CDM858.12.04-021 FERE= Wire harness sheath |l 1 14
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LONKING 72X Figure 49
& £ % % Out Panel System
ltem Parts number Chinese Description English Description Specification Qty Remarks
1 | CDM853.13.01 AT 35 AR AR, Left front mudguard assembly 1
2 | CDM853.13.02 BT A 35 AR AR, Right front mudguard assembly 1
3 | LG853.13.03 AT IR Combined lamp bracket 2
4 | CDMB855EK.13.05 J& 7 3 RARE R Right rear mudguard assembly 1
5 | CDM855EK.13.04 J& 3B RARE AR, Left rear mudguard assembly 1
6 | LG855E.13.06 MLE AR, Engine hood assembly 1
7 | LG855.13.07 P BTE R Counterweight assembly 1
8 | CDM855EK.13.09 WK A8 KR Fuel tank assembly 1
9 | CDM855EK.13.08 R A B R Hydraulic oil tank assembly 1
10 | CDM853.16.04\05 =A% Iron chock 2 (FALEEAF )
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LONKING 72X Figure 50
#, 2% 2 4t Electrical System
ltem Parts number Chinese Description English Description Specification Qty Remarks

1 | LG853.15.09 o, 2] o\ B R, Electric horn assembly DL50D-24 1 8.8
2 | GB/T5783 e Bolt M8 x 16 4
3 | GB/T93 #E Washer 8 31
4 | GB/T97.1 HE Washer 8 35
5 | CDM855E.15 11 .01 ST Front frame harness 1
6 | LG853.15.10 ATLLAIT Combined head lamp HDF-02D 2 NI
7 | GB/T5783 A Bolt M8 x 25 10 8.8
8 | CDM853.15.22 M+ 28 8 %, Wiper assembly ZD2531A 85° 1
9 [ LG853.15.12 iz B AT Anti-flaring lamp Mar-68 4

10 | CDM855E.15 1 .02 BT LR Cab harness 1

11 | LG853.15.13 RIAT Ceiling lamp FD140 x 80 1

12 | GB/T845 B SUSRAT Tapping screw ST4.8 x 19 3

13 | LG853.15.14 B4 £ Electric switch JK324C 1

14 | GB/T818 +F AR KR 4T Cross head screw M5 x 18 12 |48

15 | GB/T93 #E Washer 5 16

16 | LG855.15.45 o, KB Fan SGF-03A 1

17 | GB/T6170 S5 Nut M5 12

18 | CDM858A.15 11 .48 BT Warning lamp SB4000 1
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LONKING 72X Figure 50
#, 2% 2 4t Electrical System
ltem Parts number Chinese Description English Description Specification Qty Remarks
19 | CDM855E.15.38 = R GE R AC system Assembly GK15-5.0E4/CDM855E 1
20 | GB/T5783 Ak Bolt M8 x 30 8 8.8
21 | GB/T6170 2 Nut M8 10 8
22 | LG853.15.15 1% AL A, Fan Heater Assembly 1 AL
23 | CDM855E.15 11.03 BERE R Rear frame harness 1
24 | LG853.15.16 KA BB Water temperature sensor Z3/8 1 Kim &
25 | LG855.151.04 HLEIT L5 R Engine hood lamp harness 1
26 | LG853.15.17 ZETRIT Tro-color width indicator XF1-7 (2. a. %) 6 a. b, 5482
27 | GB/T67 $RAT Screw M4 x 16 12 5.8
28 | GB/T6170 HEA Nut M4 12 8
29 | GB/T93 HE Washer 4 12
30 | GB/T97.1 HE Washer 4 12
31 | LG853.15.18 FARhE N R Engine oil pressure gauge YT-202/0.8MPa 1
32 [ LG853.15.19 A IKIRE Engine water temperature gauge DW-2/40-120°C 1
33 | CDMB855E 11 .15.20 W R & Voltmeter DV-2/18~32V 1
34 | LG853.15.21 et & Hour meter GS-3 1
35 | LG853 1V .15.23 AR TIT Charge indicator DH16-4 ( % ) 1
36 | LG853.15.22 THE SRRk Torque converter oil temperature DW-2/40-140°C 1
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LONKING 72X Figure 50
#, 2% 2 4t Electrical System
ltem Parts number Chinese Description English Description Specification Qty Remarks
gauge

37 | LG853.15.23 e TIT Turning pilot lamp DH16-4 2

38 | LG853.15.58 FaTkT IR Indicating lamp 24V 3

39 [ LG853.15.24 T A ER Transmission oil pressure gauge YT-202C4B/4.0MPa 1

40 | LG853.15.25 LEEV:S 3 Brake pressure gauge YT-202/1.2MPa 1

41 | LG853.15.26 EX A Battery N120(12V120Ah) 2

42 | LG853.15.27 IREIRETF X Low pressure warning switch SH361 1

43 | LG855.151.05 W, HRLEK, Battery harness 1 Unit by group
44 | LG853.15.28 Wk ST X Main power switch DK2312 1

45 | CDM855E.15 11 .06 B E G %k Instrument panel harness 1

46 | LG853.15.29 KA Evaporator blower KT16-2X09C 1

47 | LG853.15.39 BRI RAE Evaporator blower guide pipe ®40 x 700 2

48 | LG853.15.40 RERMF RE Evaporator blower guide pipe ®13 x 500 2

49 | GB/T97.1 WE Washer 5 17

50 | LG853.15.30 HEITH X Brake lamp switch JN150 1

51 | LG853.15.31 KR SR L et 5 Low pressure warning buzzer FM251 1

52 | CDM855E.15 Il .32 NASIR IS & Eight-gear fuse box BX308 1

53 | LG853.15.33 B F RS Electronic blinder SGD258-24V 1
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LONKING 72X Figure 50
#, 2% 2 4t Electrical System
ltem Parts number Chinese Description English Description Specification Qty Remarks
54 | CDM855E.15 11 .50 BRI EG Cold start system YRZZ2455-6 1 AL
55 | CDM855E.15 11 -001 A BRI Cold start mounting panel 1 1% B
56 | GB/T67 $RAT Screw M5 x 16 4 5.8
57 | LG855.15.36 Mok /B ) RIRE Engine oil pressure gauge hose 3900mm 1
58 | CDM855E.15 1l .07 e Instruments harness 1
59 [ LG855.15.35 M R R Transmission and torque converter | 2500mm 1
oil pressure gauge hose
60 [ LG835.15.35 Y w3 Relay HG4185-1H-24V 70A 1
61 | CDM855E.1511 .20 18] & vl 52 Back up buzzer JWL-FM212/24V 1
62 | LG853.15-001 Je kAL Nylon strip ZD250 x 5 40
63 | CDM855.15V .51 LY S ¥ Hose clamp ®30 ( 4R 5% 20mm) 3
64 | GB/T5783 A Screw bolt M8 x 20 8 8.8
65 | LG856.151 .46 SRR 2 Compressor bracket 1
66 | CDM855E.15 Il .08 R EHLE R Alternator harness 1
67 | CDM855.15V .52 IR AR SR Hose clamp ®20 ( 4R 5% 20mm) 2
68 | LG855.15.43 JE £ KB Pressure difference message sender|f CMS-I 1
69 | LG853.15.37 IR RS Oil temperature sensor Z3/8 1 shim A
70 | LG855.15.44 JE A KA Pressure type message sender CY-ll 1
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LONKING 72X Figure 50
#, 2% 2 4t Electrical System
ltem Parts number Chinese Description English Description Specification Qty Remarks
71 | LG853.15.42 AT 4 Combined switch JK321D | 1
72 | CDM855E.15 Il .34 FAARIF K LR Panel switches group 1
73 | CDM855.15V .53 R AR SR Hose clamp ®40 ( 4R4 5% 20mm) 3

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 202



LONKING 72X

Figure 51

AL E Tool kit

TOOLKIT

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 203




LONKING 72X Figure 51
AL E Tool kit
ltem Chinese Description English Description Specification Qty Remarks
1 | FHhRF Shifting spanner 375mm 1
2 | BHRF Shifting spanner 200mm 1
3 | —FELT) Flat screw driver 250mm 1
4 | —FE %7 Flat screw driver 125mm 1
5 | +58E47 Cross screw driver 125mm 1
6 | ekt Pliers 1
7 | AT Short connecting rod 1
8 | HRitAR Ratchet handle 1
9 | BiT4A Sliding handle 1
10 | EH %k Pressure gauge 1
1 | EAHk3EL Pressure gauge connector 1
12 | #l3h3 % Brake hose NJ130 1
13 | MibdnF Offset ring spanner 10-12 1
14 | BT Offset ring spanner 13-15 1
15 | i+ Offset ring spanner 14-17 1
16 | MfbdnF Offset ring spanner 17-19 1
17 | A3+ Offset ring spanner 22-24 1
18 | iR+ Offset ring spanner 27-30 1
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LONKING 72X Figure 51
AL E Tool kit
ltem Chinese Description English Description Specification Qty Remarks
19 | R¥&F Non-shifting spanner 10-12 1
20 | R&F Non-shifting spanner 13-15 1
21 | XE&F Non-shifting spanner 14-17 1
22 | XE&F Non-shifting spanner 16-18 1
23 | XK F Non-shifting spanner 22-24 1
24 | XHEF Non-shifting spanner 17-30 1
25 | 28 Socket o 32 1
26 | 24 Socket o 27 1
27 | 28 Socket o 24 1
28 | 28 Socket o 22 1
29 [ &2H Socket o 19 1
30 [ &5 Socket ® 18 1
31 | 2% Socket o 17 1
32 | 28 Socket d 16 1
3B [ &£H Socket o 14 1
34 | 25 Socket ® 13 1
35 | &2H Socket D12 1
36 | 25 Socket (o2l 1
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LONKING 72X Figure 51
AL E Tool kit
ltem Chinese Description English Description Specification Qty Remarks
37 | Ak Straight connector 1
38 | Ml EHEk Pressure connector 1

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 208




LonkinG 72T Figure 52

# 4 3747 Warning Mark System

WARNING MARK SYSTEM

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL COPYRIGHT © 2009

Page 209



LONKING 72X Figure 52
#4477 Warning Mark System
ltem Parts number Chinese Description English Description Specification Qty Remarks
1 | LG853.14-001 N AATE Lift arm warning label 2
2 | LG853.14-002 4 B "LONKING £, " | “LONKING %=L ” on lift arm 2
3 | CDM855E.14 | -006 b 3R g gr Do not step on it - warning label 2
4 | CDM855E.14 | -008 Yefs BAE M A7 E Service and transportation warning 1
label
5 | LG853.14-003 1A% AT & Hinge warning label 2
6 | CDM855.14-004 HmE A A Grease fitting distribution map 1
7 | LG853.14-022 MBERIRA TR maintenance and regular inspection 1
requirement
8 | LG853.14-012 RIE D ARIR Hydraulic oil label 1
9 [ LG853.14-005 HLEF"LONKING £ " | “LONKING %L ” on engine hood 2
10 | LG853.14-011 AP AT Lifting label 4
11 | LG853.14-007 Rom 47 & Fan warning label 2
12 | LG853.14-006 W, IR LA E Battery connecting wire label 2
13 | CDM855E.14 | -003 VR R S Rear hood label 2
14 | LG853.14-010 AL AR & Air tank warning label 1
15 | CDM855E.14 1-010 i RaE AR Wheel side reduction warning label 4
16 | LG853.14-017 BRib AR Fuel label 1
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LONKING 72X Figure 52
#4477 Warning Mark System
ltem Parts number Chinese Description English Description Specification Qty Remarks
17 | LG853.14-020 ¥ E L RARE China top brand label 1
18 | LG856.14-005 HFBYAFIR Implement control label 1
19 | CDM855E.14 | -007 (S Safe parking warning label 1
20 | LG856.14-006 A AL AT IR Gear label 1
21 | CDM855E.14 |1 -009 AR IR LS 476 Machine welding warning label 1
22 | LG853.14-015 LR P Warning 1
23 | LG853.14-014 A AL T Points to note before starting 1
24 | CDM855E.14 |1 -005 18] & B pr E Vehicle reverse warning label 1
25 | LG853.14-019 fi. & 5 "LONKING £ " | Lonking on counterweight 1
26 | CDM855E.14 | -004 4405 Nameplate 1
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Figure 53
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Wiring harness as standard, color of wiring harness as assistant service mark
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